P

COLT

COMPACT TRACTO

\" - . ' “
S |
! S PAGE GRID

o -
“Main FrameyAssembly ... ... 3 .
* Parts Lists for Figure 7-.... . .. 45  A4-A6 - L
--<. __Main Frame Component ' - >
AEsémny: 6 . ’
Parts Lists for Figure 2 ... ...... - = 7 AB.
Parts Lists for Figure2 ..., .... 8 y
Hydraulic Drive Assembly .. ... .9 . AN '
Parts Lists for Figure3 . ... ... . 10 A12. -

} Colt A Matic Drive Assembly .. - 41-. =+ A3 . R
i : _ Parts Lists for Figure4 .. ... .. 12 BZ - ) B
. Engine Assembly ......... ... 13 B3 .
; Parts Lists forFigure5 .......: ~ 14 _ B4 . !

Eectrical Wiring Diagram . . ..., 15 - B5 S ’
Parts Lists for Figure 6 . . Ceeen : 16 ) Bi S

a -

- NOTE: See grid C1 for Colt Model 2110, e -
’ 2310, 2510, 2712, © R : -

T PARTS LIST AND INSTRUCTIONS |
FOR COLT DELUXE, SUPER AND R‘ANCH?/?R?X- TORS

—




= _ ~ .
ga ) 4-nn-.....§i gﬁfﬁ
I - c -
: {4@?75@9f, ’ ’VW;Eﬁ;- ;m¥9“-
L BRep® S e
. @D P _
/. -
e S . vFIgERE_A;i;MATNfFRAME ASSEMBLY
h j ST ..
. - C T ce101 .

e e e et

gt by gl Seaem,' e

—_— .-P—-.,.;,_._.-.x-A-.u_...-.pn-Jn‘-é-—-i...._—-.,.‘:

e et e e

C1155 -
&1

C1164
#¥® 01137
## (1136
3%
## 0113
## 01135

01133, -

g . ) B

- e
b

FIGURE 1, FRAME'GROUP

-

Main Frame Assembly -~ Déluxe & Super)
Main-Frame Assembly - Rancher
" Axle Bolt Lock Nut - y )
Front’ Axle Mounting.Bolt . - b
Grill Stabilizér Bar - A

Colt
. Colt Super Decal - 3 o
' Colt Ran her Decal - ) BT

t

. "ITEM °  PART, NO. . . DESCRIPTION =« ' & - QTY
. N .o . - . L L. ‘ % "4“5—'{.:":" ‘ . —
-~y 1 % C1101  Hood-and-Latch Assembly %3 5.0 - & 1
©- .2, % 01104k  Hood Latch Assembly - - = ¥ N 1
ﬁ‘ © 7 HlB=1l ' #lo-24 x 1/00 1lg Round:Head Machine Screw 2.
4 = 7. H26-10 _#10 Plain Washer & o T - g
5r-f . H27-10 #10 Lockwasher - . o e "o’
) CH2H-8  #10-24 Hex Nut = L P
7 C1179 Rear Side Panel Lo : 2 .
.8 . . CX105 Chrome Trim . : N - )
.9 01106 Chrome Trim Fastener - e T &
10 C1l180 Pront Side Panel e L L2 -
11 Cl156 ° Grill Assembly . 2 ‘ 1-
12 H19-1 ~ 3/8" =-16 Lock Nut ‘ _ 2
1 L H13-5.° 3/8" . 16 X 1" Lg Héx Head Cap Serew 2
1 . He6-3  3/8" Plain Washer . ~ . 2
15 # 02 TControl Valve Cover - 1y
16 80~  Implement Lift Lever . o ' 1
17 1109 .Roll Pin, 1/4" X 1-1/44 10 . - SR T}
18 ' C1161  Attachment Link Arm, Cénter - : 1
H31-2. 1/H% - 20 X 1/2% 1g Hex Head Self Taping Screw . 4
© . H31-3  #10 Sheet Metal Screw : ) .10
C1107 - -Implement- Lever Grip .o -
. # Cl158  Attachment Link Rod, Center, Deluxe & Super
T <§§ 3 1177 - Attachment Link Rod, Center, Rancher
o g;zb EE 61081 - Throttle Control:Assembly. _ _ _ § .
<) 2% .. -C1130~ Light Switeh ) . LT e Y
. - 25 Cl129  Ammeter ’ e . P
§ - 26 C10&2 = Choke -Control Assembly~_ . ;
. 27 . 01128  Key Start Switch 7. i\\é;; C
. 28 ® C115 Attachment Link Rod,.Rear -
.29 Cl026 . Retainer Ring - .~ ° =~ - .
30° <:jw* Cl160  Attachment Link Arm, Rear, L.H, Ty
31 ~& 01159  Attachment Link Arm, Rear, R.H, - .
32, #*.G1162  Clutch Mounting Bracket :
32 H13-8 1/4% - 20 X 1M Hex Héad Cap Screw
3L Be6-l 1/4Y Plain Washer _
35 H13-1  1/0% - 20 X 3/4% 1g Hex Head Cap Screw )
36 ¢ . H27~1  1/W% Lociwasher , e e
37 : 01103  Implement Lever Clutch :
38 wG}lSB.A Clutch Trip Ratchet
. 39 ¢110g8 Cluteh Trip Spring . o _
- 4o H13:9 © /4% .20 X 20 1g Hex Head Cap Screw’ ‘
4y H24-1  1/4% = 20 Hex Nut : )
—hp H19-3 1/4" — 20 Lock Nut

ORI PO R 1 I IO b bt 1 0 B 0 1 1 b e e




Page 3

-

FIGLRE 1, MAIN FRAME ASSFIBLY

Lo

E Loy :
:\_ ot ) . JJ_. ‘ . Lo
! FIGURE 1, FRAME GROUP (CONT'D) .
o ST S N _
- | ITEM  PART' NG, = - . DESCRIPTION QTY .
i - ~ . N L : 0 — :
. B2 #%C1184:% High - Neutral - Low Shift Decal 7"
ol h W 01185 Coltwp=Matic Drive Decal - "
PR ## (1186 Forward - Brake - Reverse Decal . X
. hh *¥ 01187 '\ Brake Instruction Decal ' 1
56 €1167 “Headlight Mounting’ Bracket’ - 2
i - 57 . . Cl193%° Rubber Pad 2
:‘ : . AN ) \ - v
. ‘ .\..\‘ : N o ] '. . ) ) : -
- 4‘ . /\_ . - . ,
= NOTE: Unless otherwise. ndicated in the "Deseription" column, parts are
e intug\?angeable bgtween "thg Deluxe, Super and Rancher tradtobrs,
o N s

Q -rdeﬁfﬁg“parts\in&;cated by aisingle asterigk (*)_specify.
or "red" *or "black" , If color is not. specified; part will

&

q
a~
- y‘;"‘\ £
i 1 Y
| - | . -
\ 2 VAN T
- . Y
1 .
—_ A
- T S S — -~ —_—
i
hY 'y
. Wy
| o
\ i
" 4
-
3 s
b
I T
= — v T—
- - _ o o . _ du
AW e - e " - b S - — —_




ITEY - PARTGHO. -

Ho~1 -
Cr087
¢10&z

FIGURE 2, MAIN FRAME GOMPONENTS
| o - ' P

A .. DESCRIPTION

.

|
1/2" -~ T3 X 1% 1g Carriage Bolt .
! i .

I

Sea\t ' . \ IS
Seaft Cushion

% (1170 —Seat Spring’ |

C133

Pin Retainer
. A

I
|
|

., v H27-5  .1/2% Lockwasher - : : .
‘“\H25f5_ﬁhl/2“”— 13 Hex (Nut | | =
" ®1Cl089  Fencer,;'L.H., Deluxe & Supern
i *\61090 Fender, R.H., Deluxe & Super| - !
. -§1091  Fender, L.H., |Rancher = . . - | .
[ 1092 Fender, R.H., |Rancher . .
( HL335  3/8 -'16 X 1t 1g Hex Head Cap Screw | '/ .
| i13-10 5/16" - 18 X 3/4" 1g. Hex -Head Cap Scrdw/ -
Pl ﬁE?ﬁa 5/16" Lockwas@er o S
+- Hp E 3/8% -~ 16 Hex lut 7
o8 - Gear Case Cover ‘
20 , Gear-Case Cover Gasket
ha (:i>” 21-Y  5/&". -~ 1% Hex| Jam Nut
5 «? C1099  Steering Wheel —
: :2‘* C1079 Steering Colqmn Agsembly | .
o . C1196 Lever & Bolt Assembly (172" Bolt) -
Cll9h Lever & Bolt |Assembly /(5/8" Bolt)
Cl198  Rubber Seal e
+€1199  'Seal Retalnern - /
¢1l200  Ball Cup [ ‘
61201 iBall & Retaider . | ) ; '
- HP1-1 "5{8”;~ 18 Hex Jam Nut |
Cl202  iWasher . foe 3
He1-2" [1/20 1~ 20 Hed Jam wit- | o
. €120 8 tud A L ' f%ﬁf -
C1204  'Adjustable EBdd .Plug -, Ty S e
" 0 Cl205  Cam (Gear) & Shaft; | - : LY
Cl206  Tube & Cam Hqusing Assembly, 1/29 . | .
1 .+ Cl207  Tube & Cam Housing AssemBly, 5/8&" o
Cl100+ Steering Column Sirap : ) Lo
H27-1 --.1/4Y% Lockwasher . .- R T
1 HM-1 o 1/HY L 20 Eex-tlNut : S
i S H13-1 - 1/4% - 20 X 3/4v 3p Hex Head Cap Screw
;% CIOMU  Gasoline Tark Mounting Clamp
f CH15-2  1/4% -~ 20 X 1/2% 1g Flat Head Machine Screw
" % C116% Gasoline Tank Xounting Strap ‘ |
H15-% " 1/4" - 20 X 1-1/2" 1g Flat Head Machine Screw,
- Hep-1+ /80 - 20 Square Nuts, : o
"Cl0%&8" Battery T
"010k5  Gasoline Tank -,
- ClO46”  Gasoline Tank Cap ‘ -
ClO41 -Fuel Line Hose Coe -
CIOMO  Fuel Line .Fitting = R A N
Cl042  Fuel Filter -Assembly A '
‘C1043  Special Nipple
* (1168  Battery® Clamp Bracket
# C1169 . Batvery Clamp Rod T ‘ :
o H13-110 1/2% - 137X 1" 1g Hex Head Cap Screw
S CIOE Gear Casge' =~ - - .

=
l—< "

h

- ’ - , !._f ‘ .r}
M H OV b 4l D 1 e 1 PO T N NG MO 1) 08O b 2 b b [ b ey A R bt et

1= bt b b 5 00 0 O\ - 2 it O K P



‘TIGURE

]

& _ )
,I ’;-‘A -v. i

MAIN FRAME compoiiyﬁéfﬂjf

- b . 4 B

. W
N

1113

. . 027

. <§§§%b6u
QNS

'+ FIGURE 2, MAIN FRAME :CONPONENTY (GONT'D) -
- -7 ) - ,L’_\L

ITEM  PART NO.

¥

¥

P

Heat Exchanger Connecting Hose

Hose Clamp
Heat Exchanger

- DESCRIPTION

5/32" X 2" 1g Cotter Pin

it}

o

4 )
’ !:
h °

]
3
|

i

el e

" b i
. H26-5 1/2" Plain Washer \ \L
™C1016  Tow HiteBA~Pln » . i
* 01093 Standard Tdw.Hitch s : R -
' C1053  Transmigsion Return Port .Fittin o .
©.C1054 - Transmission Outlet-Fitting w/ Filter
Cl057  Tubing (Heat Exchanger to Transmission) ;
¥ Clché Tubing (Transmisslon to Pump) © - ' L‘i
H2 7-3% 3/6" Lockwasher . . . iy
H25-9 1/2" -— 20 Hex Nut ° = ’ : A
- 01035 1/2" Bull Joint e R
* 01056 - Tubing (Valve to Heat.Exchanger) S
* Cl036  Drag Link Reg-~ AR p '
* 1039 Steering Clevis e e

.

H26~7  3/h" Plain Washer L .
_C1138 - Front Wheel Assembly, 4 X 8, Deluxe’ & Super-
C1143 Front Tire, 4 X '8, Deluxe & Rancher .
C11h Front Wheel Rim, "4 X &, Deluxe & Rancher
C1ll Front Tire Tubes- 4 X &, Deluxe & Rancher
Cllﬁ9 Front Wheel Aessembly, 6.50. X &, Super .
Cl146  Front Tire, 6.50 X &, Tubeless, Super
C1147  Front Wheel Rim, 6.50 X &, -Super
H37-1 1/8" Lubrication Filttin L
# Cl0o94% . Front. Spindle Assembly, R.H., Deluxe & Super
. ¥ 01095 Front Spindle Assembly, L.H., Deluxe & Super
©+ ,C1096  Front Spindle-Assembly, R,H., Ranchern. ...
- Gle97 Front Spindle Assembly, L.H., Rancher
kel Drag Link Rod Pin~ - . o
H334 - . 1/8% X 1-1/4" 1g Cotter Pin -
" C1037 Tié Bars Deluxe & Super | '
ClO38 Tie Rod, Rancher T
* Cl08%  Front Axle, Deluxe & Super -
"7 Cl085 Front Axle, Rancher ' : -

=
<

g

Unlesg otherwise indicated in ‘the'"Descrirtion® column, parts
are interchangealble between the Deluxe, Super & Rancher Models.~ - -

When ordering -parts -indicated by a tifgle asterlsk (%) specify
_If color. is ndt . specified, part-will -

color “Red" or “Black",
be shipped "Blackl,

-

-

)

3

= G G MO NI M RLNT TG ON T T R D R D

»

i



e

FIGURE 3, HYDRAULIC COMPONENTS

. "

) specify

color-"Red" or "Black", ' If color is not specified, part will

be shipped "Black!,.

- -

- 10 _

ITEM  PART NOs~. DESCRIPTION QryY
! 1 H13-5  3/8" --16 X 1" 1g Hex. Head Cap Screw 6
2 H27-3  3/8" Lockwasher / 10
3 ..~ Cl075 Hydraulic Pump® : 1
_ ;7 01210 Seal Kit for Hydraulic. Pump #C1075 1
y - ¢107 Pump Driyve Coupling Assembly- o 1
o 107 Bubber Insert for Pump Coupling . - 1
v, ot he - C1171- Pump. Mounting Bracket . . 1
- 6 * Cl058 " Tubing (Transmission to Pump) 1
7 - " * 0l0h9 | Tubing. (Pump to Valve) - o Ao 1
-+ & ', . ClO%8 ° Pump Pressure Port Fitting - % ° 1
, 9 .- Q1047.. Pump Suction Port Fitting t 1
10 . *7C1077  Hydraulic Motor, Deluxe & Super. 1
.+ Cl078 Hydraulile Motor, Rancher ~ .~ . . -
' ©1209  ~Seal K1t for Hydraulip Motors #C1077 & ClO78 1
1 ., - 1019  Hydeaulic Motor Gasket}y » 1
- 052 - Hydraullc Motor Port Fitting . —p
C1060" Tubing «{Front Valve Port tc Upper Hyd. Motor Port) 1 -
. * C1061' Tubing (Rear Valveé Port to Lowep Hyd. Motor Port) 1
. * C1051 ' Valve Pressure Port Fitting . ! 2
- X .  Cl0OK0 Valve Inlet Port Fitting. 1-
/ ' Cl0%9  Valve Return Port Fitting 1
. ’ * CI076  Control Valve Assembly 1.
"@%§> : ) - C1211  Seal Ki% for Control.Valve #CLO76& 1
<§§L. 19 /- €1014  valve Link Pin ' 2.
" 20 .. T® (1173 Valve 8pool Link . .- 2
' « 21 " H33-5  1/16% X 3/4% 1g Cotter Pin 2.
- 22 . 01188 "valve Link Clip . - . R -1
23" * C1l071 Control Lever w/ Link Bracket & Roll Pin 1
? ClOl7y  Roll-Pin, 3/16% X 1-1/4t 15 - 1.
25 - %0772 Gontrol Lever Pressure Plate 1 -
26 7 H13-1 | 1/4% < 20 X 3/W% 1g Hex Head Cap Screw .2
27 H26-1  1/UM Plaipn Washer - . ‘ )
28 - H27-1  1/4" Lockwasher o 2
'29- Cl072  Control Lever Knob o ‘ "1
30 Cl11¥  Special Sef Sealing Cap Screw Y
31 ) C1112 ~ S8quare Xey - i , S -1
30 " H34%1  Woodruff Key, PumpShaft .- o1
NOTE: Unlegs otherwigsé 1ndlcated in the "Description' column, parts
oLt are lnterchangeable between the Déluxe, Super & Rancher Models,
T -:: When ordering parts indicated by a single asterisk (#



-

- " . ' * L o - s 4
' ' . |- e
v COLT MFG. €CO.. INC: - |
o C, - . WINNECONNE. WISCONSIN ' : f ,
I T Coe e LousaA ' .’
S S T ‘ o
l - ’ M- June 28, 1965 "’
[ ~ . ? ’
' : . : - . - i
Supplement to: Parts List and Instructions for Colt Deluxe, Super and Rancher C
Tractors. i I
. . "-0" , . ' L. ! i e
e, Reference: Tigure 4 Cplt-A-Matic Drive Assembly and Parts List.pages 11{
~ and 12, - : , , |
Effective with the 1965 SupervModel serial no. SP1676 and the 1965 Delugce
Tractor serial no. DE1552, the transmission gears were changed to reduce the
maximum ""high range" gpeed from 9 m.p.h. to 7 m.p.h. The parts affected by
B . this ¢ ge are listed below with the part numbers applicable to new components,
Relditothe item numbers on figure 4 of the tractor Parts List for identificqﬂtion. '

CF .@ . S - - "_
\\%M PART-NO, ' DESCRIPTION : ' QTY: -
R AT0156 Cluster Gear Assembly (6 -Spline) = =~ |

% 6 . A70158 Drive Shaft Coupling (6-Spline) .7 - 1
‘ - 10 AT70154 -~ Drive Shaft (6 ~Spline) ] 1
13 . AT0148 Differential Housing < ; . 1
14 A70149 - 3 Differential Pinion Gear {5/8" 1.D,) 4
“lda AT0131 A Pinion Gear Spacer (5/8" 1.D.) 4 .
L5 ATO150 - Differential Gear (6-Spline 1.D.) .. 2
16 . ATO0I51 . . Differential Pin (5/8" Diameter) 4
20 A70145 " Rear Axle, R. H. (6-Splinie) iy 1 ’
21 . AT0146 ‘Rear Axle, L. H. (6-Splipe) _ IR
22 CAT0144 Wheel Hub 1/4'" keyway) . | / 2
! N . . s
\ ) ‘
Note: a) Rancher & S_tipe;*H All 1965 Rancher and-Super H Tractors h'ax}te_.‘the" .
", reduced "high ra}igé\" speed transmission components and are covered
by the above part numbers. . ! 4000
b) Visual Cheek: For rposes of visual iderntification the new parts] lisft—
7 ed above have added description in parenthesis. By comparison, the' s
e prior model geats, shafts,~ and drive coupling listed under "the Y'C!" =~ N
. . "-series numbers in the,tractor parts list are of " 10-Spline! design. , .
= ) _ - N ) . I. . . .,/:/" A ‘ :
o : =" COLT M}WUEACTU ING CO,, INC,
- s Y ‘ ) ' - el e T ‘
L ' Parts 8{ Ser)/i e Department” -~ "
A ] ‘ L 2 . AT R L
- - i /’ . . ~ * . . _- -\‘ \“ 7 l ‘_/{-/'f'/\,‘/Al < ‘ i -h— - \ @ - ‘;-__ --"J;r




FIGURE 4, COL%-A_MATICJDRIVE' IRV }'W .

‘Page

“ﬁﬂ?*

1 SN -

- - - " . ‘(.Lh e R ! .
) -ITEM(f/f¥ART NO, - DESCRIPTION R - QTY R
' L N ‘. . « T
1 . _ 01003 ‘tluster Gear Assembly { ! . ‘ -~ 1
2. C1011. _Roll Pin, 3/16 X 1-%3/h¢ 1 c Y o
“ﬁ C1114  Special 8ef Sealing Cap SCPeW - 12 :
-+ . - H27-3 3/8" Lockwagher T 12 .
5 C101l8. Axle Houslng Gasket o . 2 .
6 Cl028 Drive Shaft S8hear Coupling: 1 L
7 H34=2  Woodruff Kéy, Axle Shaft o e
& '° . (1189 Drive Shaft Stop Washer e T A
9 . C1115 - Whe€l Bold-- | _ S &
‘10 . -+ - CI007 ' Drive Shaft. : - | = |
11 .- C1000 - Needle: Bearing ‘Agsembly . Pt |
12, - H16-1 _3/8' -~ 16 X 3/%% 1g.Socket ‘Head Set Serew 1 -l
1% -cloouw Differential Gear Housing © L1 - ‘
- - C10l12. . Pifferential Housing & Gear Aseembly Gomplete 1, =
14 ;"- Differential Pinion Gear . oot T
15 . Differential Gear . . o 2
16 Differential «Pin i
17 " Rubiber.Greip L. . 1 -
18 Rear Axle Housing, L.H, Cee T T 1
19 ¥) C1 Rear Axle Housing, R.H. . , 1
20\ & Cl008 Rear Axle Shaft, R.H. . x
2 .C1009 Rear Axle Shaft, L.H, R 1 —
. .. 01001 “Rear Axle, Bushing, Flanged 2 -
01002 - Rear Axle Bushing R 2 i
C1021  0il Seal JL.ﬁWM\ . 2
25 ' Cloe2: O Ring Lo i T
26 " €1140  Rear Wheel Assembly, 6 X 12 Deluxes 2, Y .
C1148 Rear Tire, 6 X 12, Deluxel -
. i hdhdQ  Hear Wheel Rim, Deluxe &.Super, - - - =omep— T T
L - TCNKTTTHEEF TIYe Tube, 6 X 12'“De1uxe C T e
- : Cl141  Rear Wheel Assembly, & X 12, Super 2 ,
~C1151  Rear Tire, &' X .12, Tubelees, Super o ) -2 <&
. C114%2  Rear Wheel Aesembly, g X 16, Rancher ' 2
© Cl1152 Rear Tire, & X 16, Rancher e b 2
,C1154% | Rear Wheel Rim, 8 X 16, Rancher SIS 2
C1153  Rear Tire Tube, g X 16 Rancher 2 o
F 27 * 1031 \Wheel Hub- < -
28 . - H16-2 '1/4" Z 20 X 1/4" 1g Cone Point Set Screw <M
29 H16-3 1/4"L- 20 X 1/4" 1g Flat Point Set HScrew . s
30 1025 = Retainer Ring . ( 1
31 Cl030 ' Pivot Lever : , 1 -
323\\, -, Cl029__ Gear Yoke  _ _ _ = =] —
U330 cloly ~'3/8" X 1-1/4" 1g Rol1l Pin T 2
Nyt clol Special Yoke Pin T ‘ 1 S
35 # Cl03 High & Low Range Shlft Lever . 1
35\\\\ : c%‘ Ball R 1
R A c102 Spring , P D
38.  ®N\gleis. wQSii Hub Adapter Rancher 1S 2
A - _ . , NCTE: ~ Unless-otherwise irdicated in the "Descriptiegr\esiumn partd
LU e - S . _ are inte hangeable\between the Deluxe, Super & Rancher Models. N
.- IS S — - - 54 Tt - ’
S alRE 4, CCOLTRA-MATIC DBVE \yﬂ“&]“?"* S * o, When orderin parts indlcated by a single asterlsk () speclfy .

T ---x=-“golor-"Red" or l~Bleacm“ If color is-not specified part will be
he . be shipped "BlEeki~o - - o

L W . NoﬁulllustratedL ) \\\\ ) e

- : e e -l

- , - o - 12 =




s
T

:l -
. "ENGINE INSTALLATION'

‘Page - 13, 0

C-105

a
L3

ﬁNOTFV;

c1io1

Replacement Air Cleener Cartridge
' |

P
F - d

L
o

\:._

-PART NO, DESCRIPTION ) Qry -
¢1068 Engine Assembly, Kohler X 2418 (\To Colt Spees) . I,
Cl066  Generator Belt - _ a 1
Cl132 . Generator.& Starting Motor 1
* 01067 Generator Pulley - . 1
- HI3-6..-3/&0 - 16 X 1=1/UNe1g Hex Head Cap Screw 2
H26-3  3/8" Plain Washer 1
“H 27-3 3/8" Lockwasher- K P
Ho 4en 3/84 - 16 Hex Nut _ 2,
Cl174. Generator Adjusting Bracket 1
' Cl178 Throttle Cable Bracket 1
o 01176 Heat Déflector . ‘ N
© Hl13-12 1/2" - 13% X 2" 1g Hex Head Cap” Screw ' Lr
H2?~5 1/2" Lockwasgher . T . _ :
1/2" - 13 Hex Nut _ 4 -
Cable Clamp = - : : -2, .
055 Exhaust Tubing B BN
01062 Exhaust Muffler " — T
‘® 01069 U Bolt, /UM - 20 : N
. % 01063 Muffler Bracket.. - -~~~ 1.
H27-1 __-1/4% Lockwasher o Coe e 3N
- HR¥1 0 1/4% - 20 Hex Nut-— . - T T 2 \
—fH13'I’_*I74“4— 20 X 3/4" 1g Hex Head Cap Screw 1. N
© Cll92% - Gas Tank Mounting Bracket, R.H, - 7 1
Cl065  Gas: Tank Modnting Bracket LJHT 210
. C1190 Engire Pulley Ve T 21
_ 01112  Square Key, 1/4% X 1- 1/4" 1g ! i EiT 1
Cl070 ' Fan e |
- H13-4 " 3/8" -~ 16 X 3/4" dg Hex Head Gap'Screw‘ A |
o) 1 o
|

3
1

-

When ordering parte indicated by a eingle aeterisk (*) speeify e
JRed":or #Black" color. If color”is. not egecified part will

: be shipped "Black", = ' .




FIGURE 6, ELECTRICAL SYSTEM.

[ - . o h S | i
AMMETER . ' ' F T — \ ,'_// .\ . . -
BOTTomM VIEW L . ' : . \

~_ s ITEM  PART NoJ g

; o
"~ DESCRIPTION

"r

WH I'TE
‘VELLOW

L
B RED

. | . J\-\ ,V -
o ' . CE ~ F -BLACK | ~\.3f __——8 ) .-
o = i ) B ] .

Gl%}l’

‘ 01117
c1ize
C1118 -
C1116.

Voltage Regulator - )
CAmmeter e

~ Wire, Red, 15 1/2“ lg - T
Wire, White, 10 1/4“ g - e
Wire, Black, 339 lg..--- 77 °

jﬁ.’ire,f Xellow 18" 1g : o

.-CI123% ~’Wire, Black, 12" lg_.._»f A

REGULATOR B B
BOTTcm/ wsw ' d

e | 01119 . Wire, Black, TN 1g
/ : :%&;3\- j - F -C1194 7 Wire, White, 9 1/2% ig
- 11 R B b N _ e T10 «195,_ Wire, Red, 35" 1g "
. A R S . & A N28 - Key Start Switch - '
j ; I I S L 12 130 Light -Switch I
oL - i Al T R 1 CTLO% Batiery oS et T T
, ) o LT R B e @ 1126 'Battery. Cable, 13w (Positive) ) '
: S S : - _ 01125 Batfery.Cable, 11" (Negative) .
AL T LT T .1 4 -POLE L ¢/77 01121 Wire, Green, 33 1 2" 1g Lo
N pe C \ IGN. SWITeH. - =~ @ g1izo Wire Blue, 15-1 1g
N ) el L Y R ‘ . %1 / C1133 Starting Solenoid . -
U 5 - / & 9 . __-76G1¥2%  Generator Cable, 21 1/2” lg (Armature)
) - i’; : ' ' o T Cl127 VWiring Harness

} -
\i
[
\
|
L]
4
by
\\
]
ST
)
,,i"’ L)
B

- A
[
~ .
=
& i
ki3
Y

+ ‘ '
- Q-] e

b3
(=} .
(2

|

b e et bt b e e b s o e et

i / - 17 |
» J | k o
4 | o a . GREEN o . 1 i : S _l -
= R ‘ -To oL - : DT e g =
LN =ay - — . . e
! {." I ~ - - B — —=t "
o - ; : - K ’ |
f,f/ SOLENOID - , : s~ T R M -
Ao —=| - 19 . _
- == . S
AT To GEN ARM /A, - "
- i [- 1 !
- . If ‘,rl-';‘,\\ :
}3 N C e . . ) ‘
. _ FIGURE ¢  ELECTRICAL WIRING ;DIAGRAM - : . .
" | ) | l | E /’R/( '




_ " COLT COMPACT TRACTORS -
| AND ATTACHMENTS
(- 2110, 2310, 2610, 2712

“ ‘ .' e -+ --Parts Catalog 3-17_50
' 3-82-AP-200
‘.\-’ . ) - - - - . oo n
e "ﬂ\: -~ . ' - . <
L - T - NOTE: This cataloy replacés catalogs
o . G6F1, GBE3 and G6F7and _ -
. . ; , : all their revisions. -
' - . - [

==l .- . _—7— 77 ' NOTE: Seegrid Al for Colt models Super, © - Tl

' AF e oi... 2327 DIO-DI4:
fles&Shrouds, ........... - 7 c8 -
Belt-drive .....0...-....... i E4. - -

T Headlights= e e o 9 . ——C107

e w? - ¥ !
' & -
- ! . " PE, —— .
. Bt S " -~ - -
I s T T — -
. LT =
sy ' et
- - - - [ N
-+ —_
., 1
. i >
- —_ .
. ™~ - .

STTee——seo._ .. ALPHABETICAL INDEX - - o o S

ENGINE SECTION

PAGE" GRD .. -
" Battery . .. .. ' e AP
"7 Belt, Starter-Genergtor - ...

Electrical System . %, ... -

_Enging Attaching Parts .. ..
Exchanger, Heat.......... ...
Exhaust System ......... S

-Fan ... ... et

c10 Fuel System ... ........... -
cse Muffler. ... . ... o P ) -7 cs.
] c10 : PTO, Front ... . ) $21- . -
-——-C8 ___. Pulley,Clutch ../ ......... . 21 " D8 .

Ca

E8 “Spark Plag /7o R

C8 .- Starter ..., .

.8 Tank, Fuel .~ . ...... A . 5 . C6
- C6 Throttle Linkage .. -........ N ca

| ! L8] )
M~~~ O~ WD

y

|
\

|

o - BASIC TRACTOR SECTI_DN T :

PAGE GRID

‘Hydraulics .. ... .. e
Coupling, Pump Drive ... ... 39
Hoses, Lines"& Fittings .., 7. -

“Mpotar, Hydraulic Dyive ., . . - 41

CPUmp........ e 35 )

Valve, Control ............. 37 E10 .
Valve, Control Linkage... ... B v BB

Implement Lift Lever ....... .. 47 _——F6 .

Instruments .:.,.... oI G- - C10 .
' Seat,.Operator'sT . ...... ... 43 F2

Sfeering Wheel ..., ..... e 17 D4

.~ Transmission . ...,.......... ’ D10-D14

..... 19 D6

_._ E8 !
E14 -
29-33 E12 ~ . .
................ P 29
Decals ....... B 43 | .F2
Fenders ... ......o . ........ 43 F2
Frame...................... , 45 F4 _

...................... 45 F4

v JE2EE .

Hitch ... oo r TR R

CHood L. 45 “F4 77 "Wheels; Front &Rear......... . 1315 C14-D15 |
T ‘ \ T e
- ATTACHMENTS .~~~
e T T % s PAGE  'GRD . LT

F8-G2

. _ Dozer Blade 44" - 50 . ... .. . . 9961 - - =T
B __BumpCart............. e : 83, - L R I
—_— / _ - I et ';ﬁ___ﬁ_‘ . i

T T : . —-J1Case . " (wnNeo)
b = = . " e ETTTT . ATenneco Company _ __ N v

i ’ ’ ) . ‘\ 7-—‘__ L T f’i-_: T ‘ .‘r'(J—)j;:GPEDm;iEﬂ - . B
. B —-T 7" _..--~""  Technical Publications

RN RN T T .. 119°S. First Street .
a2 T Printed inU.S.A.- """ . = --_—Winneconne, Wis: 54986 - —

e — - I T -~ “.’ - - DE‘UXE' RanChep-
! . |
: | |
: ! '
. 4
- ll
B . , 1 ’ =
‘ v R
[ ‘ i | |
- - - - / ' |
:
i

. f
- 1 N e — T " r
| e e =TT L T v -

™. T e 7 . o . . - R T




COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS

bl

. TRACTOR MODEL AND . . |'.
SERIAL NUMBER = .-~

-~

U
"
E
']

r

&
o \@@@ '

......

°~ MOWER SERIAL NUMBER

NOT,

£ - There is no serial number located on the dump cart.

F L e - o - - Lo
- ﬁ BRI - - ' -
o el AR L - ! I
el r - £ - - [
T o7 - ES . —= | i
. ) . - — . - -
. S ‘ . - . T e : =
| R SRS ST T T e
- _ B ~ . |
. - —— : - -
. R . joo - g2
) I
- B — _

ROTARY MOWER, DOZER BLADE AND DUMP CART .

DOZER BLADE SERIAL NUMBER

. !
‘:
. |
'
|

DESIGNATIONS

"" TRACTOR APPLICATION

2310

2712 |

“2110 2610

38" ROTARY MOWER

TRACTOR MODEL DESIGNATIONS

2110,2310

ENGINE MODEL DES

IGNATIONS .
" -.c1o578

X

X

X

44" DOZER BLADE

44" ROTARY MOWER _~—"

X

X

2510 50" DOZER BLADE . . AR X | X

DUMP CART -~ X | X | x| X

i - .

N T G e e

. When using this catalog, notice the reference to serial
numbers of various components noted here and listed in
the "description” ecopy. By referring to correct serial num-
bers, proper parts wdentification will be assured.

Serial Numbers When ustng this catalag, natice the reference ta sereld
numbers of varwus compoenents noted here and histed  in

the “deseriphion eopy - By rotberring to correct serwl pum-
boers, proper parcts dentiieat s will e assured




! -4 - - ! ) .. ' - ~ - R - -
' ' , * . ' - - B : \\ COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS &
= 3 / - '/ - - - ’ , ‘l“. » R .
- !" | . FUEL SYSTEM o .
- A / ’j‘ﬂ
- - — . e -— S L o o -
e ¢ REF:PART N0, ' DESCRIPTION - REQ'D™ -
i 1 c 10479%;,!1; . TANK - fuel. . . . . f et et et e e . -1
2 € 11529 5;;} CAP - fuel tank + . .. .. B e sl
3 A 70100 + STRAP - fuel tank mountlng P e e e e Y. .2
4 173- 215 SCREW.- 174" x 1- 1/4" rd B 2
5 25- 224 NUT <2 1/4" SCQUATE « « o' v v v o vt e omne e e e e, 22
6** C .10857 . ELBOW = fuel lINe « i'v ve v v v mv v e e e v e na v o s e 1
7 C 11358 HOSE - fuel line, 10=1/4"  « <« e v v v v va .. T ......... "1
8 C__ 10878, ELBOW - fuelline L |
9  214-: 103~ CLAMP= hose, 1/2". B e e 02,
10 173= 207 SCREW-- 1/4"x 5/8" rd hd‘ machine + ... ..o e e 3
11 25- 104 NUT - 1/4" N.C., zing plated e e e e e 3
12 .11545 -~ -INSERT - breather- e T P e e L1
18 A -70099 . CLAMP - fueltankmountmg S .2
14 C - 10483 . TIEBARASSY . .. v o - v vre v o o v s ': ..... e e e e e 1
15*% 217~ 200, "NIPPLE-~- 1/8" x 3/4" close brass . ....... P |
* B 53256 FUEL STRAINER ASSY....... e L
* A 70103 . FITTING - fuel line, nylon - . . . .
18  183- 8 LOCKWASHER - 1/4" shakeproof
: FUEL STRAINER
B 53256 _FUEL STRAINER ASSY ........................... 1
21* B 51980 COVER - fuel strainer e e e e e PR |
/ 22% B 51978 CLAMP ABSY - wire and thumb nut .............. 1
g - 23 B 51979 STEM - valve <o« vt eeeennnnnn.. e 1
! . 24* B 51977 SCREEN - Strainer +.«....ucue... e e e 1
P 25% ‘B 59393 GASKET - strainer +..... e e e T 1
) . 26* B 51975 BOWL - strainer . + .+ .. ... e e e e PRSP |
* Used on fractors with serial numbers as follows: . -
—.___ Model 2310 number 661167 and below. o e e -
“Model- 2510—numba;_661927 and below. . .
Model 2712 number 662852 and betow.- - . e
** Used on tractors with rseri 1 numbers as follows: - .
. Model 2310 number 661168 and above, . R
. ‘Model 2510 number 661928 and above. . = - -- "7~
Model 2712 number 662853 and above. . '
N o

Printed in U, 5. A,

" June, 1866




< . |

J‘ S

COLT 2110, 2310, 2510 AND 2712 COMPACT THACTOIT% : 7

’

. 'ENGINE ATTACHING PARTS  — s
. P - i_ . .

.PART NO. - - ‘DESCRIPTION . REQ'D
115- 201 BOLT - 3/8" UNC x1-1/2"hexhead. ., . vcuurecunnnn. o4
192- 21 LOCKWASHER - 3/8"SAE. . . : .0 v v u-a. .
128- 103 NUT-3/8"N.C.,hex ..o i v ivieneniccennnnnn. e 4
C 10929 DEFLECTOR - engine air- -, . . V.. .. .. b e e e 1
C 10560 _ MUFFLER,exhaust ...... . .iuueuen,. T
C 10561 - CONNECTOR,/muffler to engine . . . . . e e 1. .
113- ©118 ~ SCREW - 5/16"-18x5/8"hekxcap. ... ). ... vouui el =
195- 103 WASHER - 5/16" SAE, plain. - . .o ol e Vo e s il
192- 20 ° LOCKWASHER ~5/16™SAE. ... ... 0, o ool

% .

[

DT b

10 C 10866 BELT - firive, startér-gererafor ..... fe e S
,11  C. 10427_ .- “CONTROL - throttle and Choke » & v v e s e oo v en e inmenn el
12 7 18%-.1008 #8 x 1/2" Phillipspanhead ........ i 2
13 A - 70084 NZINE. o % o ee e e e e e S el

4]

Q

o
=

5
[

_ 14 C 10813 _~"SPACER-fan........ T e A BPITS SR
. - 5 113- 203 BOLT - FH BUNC 3/8x3-1/2,plated . .................. o
. : 92- -~ .6 LOCKWASHER - 8/8SAE std.. . .~ . .o v v i s io g en e aal o oo
o 3 ) 7. 95 6 . WASHER - 3/8 SAE plains. ... e .. e e e s RIS S
. . > \ v ;-' " 2 A . i - - ‘ -
] y ) ~ - . - ‘ o oo - "
. - J"_: ~- - ‘-: ) i—*.: .- “‘T.'J;" )
ST — Co ]
. e o k
Tl w,i sy - ; - E‘
-t B e f it
Prifted in U, S/4? o o - June, 1966 -
. . . I ) | o ’ | L ’
L. ) ° “/‘ b - )
. . FPISEREE / - ’ -
d - s
~ ) ¢ 4 - ’[‘ .




. - -
ok ”
COLT 2110, 231 0 2510 AND 2712 CGMPACT THACTOHS

vl 'EL‘Ec"Tmé:AL WIRING AND. HA&DWARE.-

REF. PART NO. : &sempnm : \w . REQD
1 . C 10474 SWITCH Slght s et e e e SREREE et
2 ¢ 10397 LIGHT - generator lndicator (with leads] IR { rer e raen]
3 Cc 140721 SWITCH - ignition (incl, key and nut) (Keys not Iurnished - . -
N must be made 1093.1,1}") ................. RE TR 1 ) -
4 € 11841 - KEY - ignition switch: -~ .-~ R I I )
5 C 105489 HOLD DOWN - battery -« - “ear e PPN R | .
6 C 10461 BOLT - carriage, battery positive. - . - ------ IS |
7 129- 419 NUT _-.wing, battery positive - -« v v one-on e 1
8 A 70202 " STARTER-GENERATOR - Delco No.- 1101970 =+ - -« e +1
9 ‘"A 11280  HEADLAMP - 12 VOl « v v v o s v s ns e R R VM -
10 A 11276 GASKET - retajner rmg searees Dok s il 1;; .\T.&'.' 1
11 A 11275 . RING - headlamp retafner s+« +ve v o s cea o™il
12 187~ 1102 . BSCREW - #6 x 1/2" pan hd. self- ta.pping bese s e 0§
13 C 11247 SOLENOID - starting = s -« -« =« .- e ERKIIED |
14 113- 101 BOLT - 5/18" x 1/2" UN hex hd plated ----- R A P
1% 192~ 20 . WASHER —5/16" plated .+ ...+ +02.nn R R Y]
16 T 10836 NUT - gspeeditype "U' s - - - v c st s tc s s s s v omm s Ped e m 2
17 A 70221 REGULATOR - voltage Delco No. 1118988 ----- vegre a1l -
18 187- 131 SCREW - 10" x 1/2", self-tapping flat head.-e « ¢ v o roov v es 02
19 . C 10470 CABLE - battery positive to'solenold - - - - - -« ARBTEUCE TR
20 . C 10473- - ~-CABLE - 'battery - negative to ground - + - - LRI 1
21 104'71 CABLE - salenoid to starter-generator - <« -+~ - - IS O B
22 c " 10985...~ "WIRE ASSY - headlight to ground - - - - « - - R IO [
237 T129- 409 NUT - wing, battery negative : - =+ - ngo v vvr - R R 1 -
24 C - 10469 BQLT.- carriage, battery negative '+« - - - » s SIIRITICICI SRR SR I B s
-25 - .C- 10588° T ~'WIRE ~ switch to headlights; .40""hlack: :-- R vl -
26 C 10887 "WIRE - regulator to light §witch, 10 yellow-'._- SR | -
27 'C  10580-.- - WIRE - regulator to solenoid; 12- A/4vblack e v v 2 e e e 1
28" C__10586-" - WIRE -, regulator’ ground fo so,lenoid 7i1/47 white. - . o el .
29 "FC.- 10837 WIRE ~“ignition’switch to regulator,-7-1/2" red 1 oeepEi it 0] - -
"30. .-G - 10838 WIRE = ”ig;nition Bwitch:to, solenoid, 12-1f2" blue R S
3L T 10592- WIRE. - ignition switch to magneto, 38" green L I T S
37 “C. .10585- - ;. WIRE - regulato: field to generator fleld, 22- 3/4" black e vz nevl T z
33--M 20164..  -. BATTERY =12 VOl <+ it v ivpvgsain s g N
34 - C 10839 o WIRE 1gmtion switt:h to ground, i whit i ‘ * oy
S ol e L
=-=,‘ - b %
. - - - . . o . T ’ . ' Printed {i U, 8 A" T ) s e esatn < lace- June;19€6




. ] a
. .5 i ) ) ) ' [(‘”z . .
‘ - - ‘ T ’ COLT 2110, 2310; 2510 AND 2712 COMPACT TR CH: 'F.’FS 11
- - ” - T | W

h‘ : o o # A70202 STARTER-GENERATOR

o REF. PART NO, o DESCRIPTION _ " REQ'D
’ BOLT - thru {includes washer)- .+« .. R )

1

2 FRAME ASSY - commutator end « -+« v -voseseconnnnanns 1-

3 RING ~ bearing retainer - « - =« + .« v v v avs. R TR i

4 BEARING - commutator end ball - -« .. .0ovvvon. S e 1

5 . . HOLDER KIT - ground brush . . . - . P e e RO 1

6 HOLDER KIT - insulated brush - -« « - . - - - e o %’

7 BRUSHASSY - 0t in it e

Bz, - ARM « DPUSH PIESSUIE « ¢ o v v v v v e e v e s e n e e nmmmensimnald e

g SPRING - brusharm. . .o o o v o v i s s nnun.. e 2

10 - COILABSY -~ field R.H. . - o e et b v e n e v et s v vm e 1

11 ; . STUD - armature terminal-. .. .70 oo ool v s EEEEREEES!

12 BUSHING - insulated, armature sfud . .. ........ e 1

- 13 WASHER ~ armature stud . .. ..« oo o v o ninn e e, 3

5 14 . NUT - terminal stud 12-24 hex ... ... ... et e e 4

T 15 LOCKWASHER - terminal stud #12 . - . . - i 4.

Aot 16 ~ WASHER - insulated, field SRud. -+« « v 5«0 vvreeranen.. 1,

& (

i

s, - - AN 1T GO ASSY T aery T DEMAr e B :
S e 17 . COIL ASSY - field, LH. =+ «uvvnv... e .1

‘ o 8 18 , STUD - field terminal ... vcevn.. L 1
i @ .19 " BUSHING - insulated, fleld Stud « -+« vrvverrinnnnnnnn. 1
/l ki “@ i S 20 ) INSULATOR - field coil ..~ S T I I 2

’ o 21 e e :l- "SHOE'.- pole, c e e e s '-'-’;,c-’-/ ...................... 1
V- e SHOE -pole, « + v v v ese e d e i e e e s e 1

T 23 . ARMATURE « « « cceTi o v it it nnsn i vannnn P e aeas 1

- 247 - KEY - Woodruff, armature -« «:- .. ... fh e ceeaid
25 C _SCREW = DOIE - v s vt v v e naame st s e 5
26 __ -~ NSS§7 . - BODY - starter generator (Qrder ATO202) +« vt eecnennnnnn 1

; e SCREW - 10-32x 1/2"rd. Hd. - -+ ... S I TP .
FE . 28 LOCKWASHER - 3/16"plated -- s+ « -« v v v v v e v v v v n RIS RSP
R 29 RETAINER ASSY - bearing (includes ref: 37-& 38) «~+": . i 7L o1 -
«*“‘?’L" ’ ’ 30 _- . L. GASKET - bearing retainer’ O . Teaanl
et T ) . - 0B L. e st BEARING - ball dridve end e v e iie .. EEEEE R
R A T A FRAME ASSY - drive end . «........... T
e ; Y " 33 _ SPACER - pulley . . ... N R D 1

-4 ' . PULLEY - starter - generator drive « « - « o« vt v v n e ey ._;'1 J

- 35 - -+ LOCKWASHER--.11/16"-plated . . . . .. . »Z". ... % S | -

.. .-86..--. -7+ . NUT--armature shaft, drive ehd . . .~ . R Y U
;¥ 47 * " N$S- ., “RETAINER - grease (Order AT205077 0L T L

AN

5
£

'. ‘ ;\;\I”WI

ez s - 738 7 NSS  SEAL-~felt (Order-AT2050) .7 s tuer et v iansaenn.n 1 . _
89, .- N85S ' -“ SPACER.- armature shaft;fnner.. .. . ... e TR
C g -7 I : P o -
; : % Replacement parts order or warr;a,nt-y/adjustments for the Deleco No. -
) 1101970 starter-generator will-Bie handled by the local authorized . .. S
- P e R " Delco Service Station. S Cwd ....'-7-,' . s T - L
e m : -
cats - = - I - 1 = Kl e L - Do
<. - NS TR - -
- e - Se T - o - - g - =
- . N ~ _ - a [ - -
- - L ci i - T “" - s
T , wagEs e Tl I T
LT T " Printed in U,-5, A/ s T T  Sune, 1886 |
- LB e pew e T 7.- T e A o -
L{Q—‘-. . (‘:‘" A ] R - - o . .
R - .
[ 2 [ -
* ) - - - ~ 2 &
- .o - E _ - -




-

219-

* ° 'REF.PART NO.

70184

‘10314

70183
10263
70144
10446
70479
10552
70398

1

132- %= 73

C

10534

4 & -
a % FE ' 1 e - [}

o . : K i ’ £ ‘- L -
- COLT 2110 COMPACT TRACTORS — ST o

- - ) ¥ N ] ) L. . " " i

FRONT AND REAR WHEELS - .. "~ ",

- - N . LA - L [P i ’ : )
S DESCRIPTION Pt

BOLT - rear wheel lug - + « = - - . - . ceaae o
BOLT - rear wheel lug . . .. ............ N ‘ A0 Co X
WHEEL - rear (For four bolt hub) - -« .+ . 2. oL 070000 a2 ~ ‘
WHEEL - rear. (For five bolt hub) . .- Ceeia ’ . ‘

HUB -'rear wheel, 4 hole . .... e ma ' -

HUB -~ rear wheel, 5hole .4« onuuun ...y e c B
WHEEL—fr_ont....'.‘....-...'..... Ceea iV 12 . C T
WASHER - 3/4" % 1-1/4" spacer . . : e - - T -(
BUSHING - front wheel: - .. v ... N ‘ s

FITTING ~ lubrication, 1/8'"NPT . s e i ) Lo
PIN - cotter, /32" X 1-1/2" « « » v Fuvu oy A LB At
LCAP - plastic front wheel ... ... .. we :



~_COLT 2310, 2510 AND 2712 GOMPACT TRACTORS

.~ - 2310 FRONT AND REAR' WHEELS

" "REF. PART NO, . DESCRIPTION . PR RﬁiQ'p .
1 C 10283 WHEEL ™~ rear, . :-. e m e e T e e e 2
2 C 10314 BOLT -rearwheel, .. .0 ... ... . o veinennn. R 1
3 A 70081 WHEEL -front ..., .......... e et e e 2
4 - 219- 1 FITTING - lubrication, 1/8" NPT‘_ e e e aae e 2
5 A 70398 BUSHING - trontwheel S P TR S
6 C 10534 CAP - plastic, front wheel | e e et et e e 2
T ¢ 10552 WASHER - 3/4" ¥ 1-1/4", spacer . ........ B
8 195~ 45 -~ WASHER - 3/4"p1:a.1n....,....\..t'...‘ ....... e L.l 2
9 182-7773 ° _-PIN- cotter, 5/32";{ -2 el L2

,;;,;2'5’{0 AND 2712 FRONT AND REAR WHEELS

10 ¢ 10317 WHEEL - rear (2712) ...... e e B R T

i1 A . 70184 BOLT - rear wheel ,....... T e et P
A 70061 WHEEL - front . ............. T I 2
218- 1 . FITTING - lubrication, 1/8" NPT . et v..2
A 70463 “WASHER - 1"plain ..,...... e e e 4

15 132- 73 PIN - cotter,8¥32" x 1- 1/2". et P 42

18 C 10537 BUSHING - front wheel T Mt e ey A I

17 A 70479 WHEEL ~front .. .. con vt tnnsnne e nnns .2

"18 'C 10316 . WHEEL-rtear (2510)............ A R EEEERR -

Printed in U, 5, A~




L)

REF. PART NO.

1 C 10569
3 C 10570
4 - 25~ 1510
5 A 70058
6 C 10364
7 192- 19
8 129- 501,
9 13- 844
100 192- - 21
.. A 70058
12 F 19845
13 A 72011
14 A 72012
- 15 NSS -
16  25- 1510
7 A 72014
18  219- 14
19 A 72015
20 A 72013
21 A 72022
22 A 72017
23 A 72010
24 A 72021
25 A -"72018
26 A %2020
27 "~ NSS
28 211- 9
29 NSS

-

COLT 2110, 2370, 2510 AND 2712,COMP'A§ TRACTORS

STEERING GEAR.

DESCRIPTION
MEDALLION ~ steering wheel ............
RING - medallion retaining . .............
NUT - 5/8"N,F.hex..-..... e
WHEEL - steering . ...
- U-bolt -~ strg. gear mtg. ...
LOCKWASHER - 1/4" plated .. i
NUT - 1/4"N.C.hex Acorn . ........ ceee e
BOLT - 3/8" x 2-3/4" N.C, hex hd, plated
LOCKWASHER. - 3/8" plated ’ .
STEERING GEAR ASSY
SEAL - felt...... -
BEARING - spacer (Nylon)..... e
RETAINER - bearing ......... e e
HOUSING AND TUBE ASSY {Order AT0056). ,
NUT - jam 5/8" N.F, hex ...
- WASHER - bronze ...
FITTING - lube . , .
SEAL....... e e .
RETAINER -seal . .................
LEVER & BOLT ASSY. ............. .
STUD-adjusting . . .. .% . ........
NUT - a&ﬁusting. B
PLUG - adjusting . . . .
. CUP -Dbearing. . ..o v v o v v i e st vt ee e n s
. . BALL - retainer assembly-'.. ...
RETAINER - ball ..., '
BALL - 5/18" dia, . . ..

---------

----- . -

------------

............

DRI

-------------

17

June, 1968 -




REF, PART NOQ.

129- 125
192- 23

A 70055

C 10247

141- 6

132- 47,
132- 73

195- ° 45
C 10208,
C 10240
C 10241

- C 10238
219- -8 -

C 10501
192- 21

113~ 205

128- 125
192- 23
‘A 70055
C .10250

- 182~ 47
141- 6,

A 70463

‘132 73

C 10208
C 10215
C 10217
C 10246
219- 8
-C 10501
192- 21
113- 205
C 10216
C 10218

Printed in U. S. A.

I |

COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS 19
2110 AND 2310 FRONT AXLE
. ' h ) o - - -
N DESCRIPTION REQ'D
NUT-]./Z" N-C-; hexplated ..... R e L LI R A re e
LOCKWASHER - 1/2" SAE, plated ==+ r-evtevnnn ©2
JOINT-ball, 1/2" ..... me N e s Er s s et e s wE e me s 1
ROD_dragli‘nk---..--.‘ ------------- LI I L Y ...ll
PIN - tiebar and drag link **=# -ttt g
PIN - Cotter, 1/8” X 7/8”,, ------------ L L N T T T 3
PIN - cotte;', 5/32u x 1-—1/2" LT T + .9
WASHER - plain, 3/4-1 ...... St e L L 2
AXLE-fI'OHt"L"""_’ ............ Tt te e e . ...1‘
SPINDLE - I'lght hand‘ o L L A St e 1
SP]NDLE - left hand ............. L L I L Y l
TIEBAR—Spindle"“"" ----- R P e e = m e 7-]:
FIT,;IING - lllbé ------- LI ¢ 3 & = . .'. . -_ L T T R T, 3
- PIN - axle pivot (See C10500 for tractor W/PTO) =+ -+ v« =+« + 1
LOCKWAS_HER-3/8"SAE"'""""""""... ........... =1
CAPSCREW -‘378“)( 5/am FHBUNC: * """+ - L CRCEEN |
2510 AND 2712 FRONT AXLE e =
NUT - 1/2" N.C., hex plated « - -« -+ -+ O Ty
LOCKWASHER - 1/2" SAE, plated =« »» vnedoeenn Ce e 6
JOINT -~ ball, 1/2-| ............... R R + -3
ROD—dra_gliﬂk"'"""""""""""“', ..... « 1
PIN - cotter, 1/8" x 7/8" +++ -+ i+v... see e N
P]:N_draglm- ......... L T T 1
WASHER - plain, 1" - - «« -« -. e St e 2
PIN - cotter, -5,:732"'): 121/20 v v m e o v « o v e e . -2
"AXLE -front e v v e e e aten e e e e e, 1
 SPINDLE - right hand (2712) . ... .. .. IR SR IR .1
SPINDLE - left hand (2712)- » - - -« . T e T T PR, -1
TIEROD -+« v vereieinnnncannnns f et et e 1
FITTING, lub€ . « « s v v v o e e e ae e e R 3
PIN - axle pivot (See C10500 for tractor W/PTO) . « v« v v v v v u . 1
LOCKWASHER ~ /8" BAEe v t ¢t 4 v vt vt sttt e aeeaeseneens 1
CAPSCREW - 3/8" X 5/8" FHBUNC: « + o v v s v v e v v vnsvnnnnn 1
SPINDLE - right hand (2510). . .. .. . S e st neeraane.s 1
SPINDLE - left hand {2510) . ........... I S 1
June, 1966




B - . l : TR
COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS 27
PULLEY, :CLUTCH |
REF. PART NO, i;DESCRIP’E‘ION REQ'D
1 C 10880 °  LEVER - clutch] cortipl Lo ... Lo T L i
2 -C 10525 .LINK - clutch controlf . ERREEEEREEE R TR 2*
3 C 10487 KNOB - lever .. . ... T . e r e e e e e 1 )
4 132~ 22 " PIN - cotter, 3/32" x 1/2,“"’r ..... R e - -
5§ .C 10883 PIN - safety o« coovunin .0t L, I S 1
6  141- 2 PIN - clevis, 1/4" X 3/4" 5% &uu oo ..., R ;
7 15-- 512 BOLT ~ 5/16"-18 N.C.’K 3/4" + + + = . . . . TR L.l w1
g 92- 5 . ILOCKWASHER -5/16"SAE..... .o fivuendunnn.. .. 1
9 25- 105 NUT - 5/16"-18 N.C.™ « + v v . e e e e e e e 1
10, 195- 17 “WASHER - 1/4"plain + « « .+ . e 5 )
11 C 10311 CLUTCH - PTQ "V DelIt + » =+ v 0 v vv v e ewe s . DR T |
12 C 10312 | SPACER-fanshort.......... e e e e e e 1
FRONT P T O.. (OPTIONAL) R -
15 C 10500 CARRIER —, pivot and bearingy -+« * -« - - e EEER
16 C 10502 BEARING™ gintered bronge - =* = * + === +rsovenn... Pree2
17 C 10503 SHAFT - PTOpulley - - -+ vrerereanennenonn ., sy
18  126- 22 KEY - Woodruff #13 SAE |- -« .- ceeee e IR Pz
‘19 C 10504 PULLEY ~drive ===t rrmeinnnnnnnannn, . SERRS!
20 C 10505 . PULLEY - driven adjustable =<+« ---cvreann. . LR (-
21 C 10508 - WARHER - thrust: - - - - SR I I I IR e D
22 C 10507 BELT.- 3 V section 30/« + + - v oo v vt KIS e
23 - 192- 21 LOCKWASHER - 3/8"SAE! =« ¢ v v v v e ... TR
24 . 113~ 205 BOLT -~ 3/8"-16 x 5/8" hekhead = -+« +« ot v eesnennn, e o1
25  195- 522 WASHER - 8/8" SAE plains ¢+ = e v v v re it boee g
26  B3- 56 SETSCREW - 5/16"x 3/8" sockethead * = - -+« «rvvvoun - 3
’ -
/ El
/
- 2,

'Printed in U, S. A,




-~ "

COLT 2310, 2510 AND 2712 COMPACT TRACTORS * = "~~~ 23

e
- ' - T emeR .

TRANSMISSION AND FINAL DRIVE . . S

: : . & 7 e e .
. REF. PART NO. '~ _ T L -DESCRIPTION . ~. ~ ~ % " REQD s o
1, C 10201 CASE - tranilision. - wss -,s g meme v oo n s e e e R
.2 A %137 " * GASKET - housing.-to case™ » “=®%> as o prmr v n e thiledo g ©
© 3.7 A 90142 BUSHING - flanged, rear-axle housing ==« '« o s somem oo o oo 0 D00 TTF R
4 .-€C 10294 .~ HOUSING - rear axle, right hand ©« «+ »« e v v o v o oo ™o i 7o W e,
5 7C™.10295 *° THOUSING - rear axle, lefthand » =t s« s vos s s e Soe g e (0 7 7 =
B:: A 70141 = .-BUSHING - plain, rear-axle housing = ™= =-c sz wv sg o v e e e 2 L
7- A 70143, 7 "SEAL--.rear axle housing t e s v e cecrcmatini e iieg L0
-8 C .10287" SHAFT - axleydeft hard (2310).« = «-i= =% e pore oe e el i ™8 o e O
BA C - 10289 ~  SHAFT - axle, left-hand-(2510 & B712) = - -« + oo i wve o e T e o oy
9 C 10286 -  SHAFT- axle;right hand (2810) s> 5 3d o o ome vv oo o oo I o
9A C 10288 SHAFT - axlé, right hand {2510 & 2712)r o2 -~ o cm Toem e 00 7o
10 221~ 4 PLUG - pipe,.1/2" sqiare head - - -« o %o bp v hoeg o
11 138- 102 PIN - axle retaining = -« = = %%+« o T o Bra o T en ) e
S12._C 10259 COUPLING - motor tnput = « =« + = -~ R R R s T
1\ C - 10882 RING - wire retaining+ -+ -+ -« -+ R T LIl B
10291 WASHER - input shaft stop * -+« - -+ R IR TR SRS T
B 13_203 RING - (:oupli.ng, retaining ....... nree e TR . ent PPN RO . .- -
@ C 10293 SHAFT, transmission input & -+« - - " R LIRS A
17 © 10242 CLUSTER - input gear -, - - - - I R 1 5 o=
18 C 10299 _ RING - bearing inner « »+«+sr s st roncenn. EERRRIRE 2 S
19. -/C 10300 BEARING -"input shaft, middle- - -« ==« vne-. ERIEI 1 : .
20 'C 10301 ° . BEARING - inptit shafé, end * » = ==+ ++ v+« v+ - R L 17
21 .gA- 70127 . BOLT - 3/8"x 1-1/4" N.C., special sealing - « -+ = =+ =« + -+ 12 :
22 C 10303 PLUG - breather, transmission « % - cv s s e rcvvoanon 1 .
23 /13- 820 BOLT - 1/2" x 1-1/4", case to frame - » =™ « = s+« o« =« - IR
24 92- B LOCKWASHER;, 1/2"SAE + + - =« rerrnn. R 6
25 C 10302 GABKET - transmission case cover -« -+ # -« s v 1 i
26 92 5 LOCKWASHER - 5/16" SAE- - - » » R PR
27 18- 512 BOLT - 5/18" x 3/4" N.C,, trans, cover - -« s r-svsen n 7
28 C 10296 COVER - transmission cage: -+« + +» ¢ - ren s v vn.. 1
29 C 10285 FORK - gear shift -« - =« 7 s e, R 1 )
30 _C 10254 LEVER - shift &+ -+« + e« ve e v . A S et e e 1
31 C - 10261 SPRING - Shift I&ver = -+t e cvsterentinnnunns .. R
32 138- 2002 . PIN - shift fork, locating- = =+« « - =« cn e o, R 2
"33 C 10253 GEAR - differential -« -« = -« -+ iveininnii i 2 ‘
34 C 10485 ° PIN - differential pin, locking: -+~ =« + v o e o v oo I
35 132- a1 Pm ~cotter, KN A R R .| ’
36 C 10252 JPINION - differential - - - -« v« v oo v o LRI I IR B 4 - .- 7
37 A, 701311@%5(” SPACER - differential pinion » =+ =+« - e o v o v v v i v o n s SR |
38 C 10243 "% HOUSING - differential gear - -+« - - - FRIITR e AR 1
39 C 10298 # - /RIN_ -~ differential pimion =~ -+ v e .- . AL IE I IS BRI SERE I 4 7
40 C 1029%/ WASHER = transmission -« - =+ v o s e rancni e
41 95- 5 WASHER « 5/16" SAE, plafn « -+« - - - P Faepeee 3
42 13- 510 BOLT - 5/16" x 5/8" trang, cover « -+ -+« SR R SR
43 C 113%12 SEAL - shift shaftoil . ...... e A R 1
‘ f -
. / ; ; .
i L i
. | -
t Y
‘.l , \
\\ - i . PP — o el
%Mh AN : ’ | ’ e
b Eohe -

- ‘-___‘:\ "\\_\
Printed in U, 8, A, - June,: 1966 \\Q\




;'_‘;-T:JL‘,:-MM-.‘ e e i ;—- ,_'_"“__:J_‘ . o it ‘H;w _: :,.;-::_51__',:.: : - -?‘.
. A . AT w - . T C - . ‘
L T e LT R L o COMPACT TRAcTOR
L T e R -'-v‘w’u-' e
e AL s S ' I LT

( T tnamsmsanm

" *"’~ .- REF. PART NO i DESCRIPTION Lo S
S ~e, - -~ . . C-10486°'. TRANSMISSION <  Peerless - #2310A. .. L. La L
Sl ‘ c 11161 - LEVER & HOUSING ASSY = shift (incl. Nos, 2 thru 7) .
C 11219 | RING = SDAP o+« v vt rmuursianananss I

B

85012 © 'RING - 11T R P S
" C 1122¢p PIN-roll....i..... e e e
L€ T INe? -y HOUSING - shiit lever. Ve e e R
TC 11183 1 T KEEPER ~ Shift 1ever « « et v o e s e v wensa Su a s

.
b
ke
A
B
=N IR . W TR LK Y

) - .* . 'an;sz; “LEVER-—SRiff - o vomi it v i s i n e
=N e e By T -CU 11165 - i ROD ASBSY - Shii't {Incl NOS 9 J:hru 12 and 24)
. . . L C' 111860 SPRING. - 2 v vovevnnnonnnnoaionss .

N e . ’ 10 2i1- . § BALL - steel..,.... ........ EEEREREEEE
e o ' A1 ¢ 11187 - FORK - Shifters'»-v'e 5 s = s v a « - el i
S I T e 77 12-0C 0 11168 - ROD ~'BRIffers « =« « v ¢ v mie M e et et e e,
L - 13 - 11169 . ROD ASSY - 3hj:ft _(Inel. Nos -9, 10, 11, 14 and 24). .
L A~ 14 C- H1T0 T ROD - shifter e ... R
- T 15 ¢ 1111 AXLE. . ... .W. et e e e e
‘ . : 16 C 11178 - WASHER - thrust + « s o v v v v v envas e
17 13- 440 SCREW - cap, hex head 1/ "-20 x 2-1;‘2" ..............
i8 g2, 4 ° LOCKWASHER - 1/4" ........ . e
11172 GEAR -TIng - - .. ivvienusnn e aae e %
11173 . PIN=-drive « v e v v v nwnn.
11174 ° BLOCK - drive ..... e et et .
11175 PINION - bevel ......... e e
111%6 SHAFT £ GEAR - brake ......v0.u.. e ..
11538 ©  RING = SDAD + + s v e i et mee it vne s seanoennns .
11177 -‘SHAFT & BEARING ASSY - pmion {Iacl. No 26) ......
27287 BEARING. ... v0.v... e et e
11179 GEAR CLUSTER ASSY - (Incl No.28).....
11180 BUSHING - .
1118:.  STOP - shifter .’
11182 " GASKET - case and OV L Lt e e e me e
11183 GASKET - shift lever housing . .
11184 GEAR - shifting (37d and d4th) .. .......v..... e eaeal
11185 GEAR - ghifting (Ist 2nd and reverse) ; ‘
117886 GEAR - bevel. . oo E RS
11187 "GEAR-- idler........ D R .. 1
11188 GEAR CLUSTER ASSY - (Incl No. 25} .
11189 - -SPACER..... - S, )
11222 = "RING.- spap ‘e 2o e
11190 SHAFT -'mput . . .. oot i i i i i e et S ennnnnrnnanl
11191 SPUR GEAR.-inputsh%? ............. T T Cod

3
=]
anQQnacncdnanarar>0aaan

g

i
o



e
.
»
-
= - e -
- B
3
»
] * .
da
- &

48
49
. 50

74

REF. PART NO.
- 41 .
43
Celin _43

‘_44
v lgse
VRIS 1: S C
|

11201
€ ezt
G 11193
G 11194 -
€ 11195,
T 11196
TN1197 ¢

'1i'z1a ~.
412
53650 |
514
672/ g
pr

C
83-
F
83-
221-
. 92.
S C 11200
55 A, 27989
56 .C. 11202
7. C 11203
C 11204
A 12652
C' 11208
C.
c
R.
e
C

51
52
53,
54

11207

21491

11208

11210

. C 1121
G 11212
C.11213
C 11214
C 11215
C 11216,
C 11208
C 11223
¢ 10822
C 11224
C 10487

[}

68

70
1
72
73

75
76

Printed in U, 5. A,

‘x
B

=

10208 °.

-~

g

- WASHER = thrust .« « <
" BEAL & RETAINER ASSY - 011 (Im:l No. 45} «» ¥ "
~~GEAR - .outpute . + - -

PINION - output e
SEAL. - oil".
_HOQUSING - ax],e .. / ............. .

a

TRANSMISSION

[ "
N [ L

DESCRIPTION {:

W

]

Ta e

i

--.n--.--or

.....
- c--’,.---uco

. .

CASE ASSY Trangaxle {Incl, Nos, 54 55, 5‘? and 63).

. lefthand_....~.-.....=
.\}COV,ER ASSY. - Transaxle {Incl. Nos. 54; 55, 57, 59 and 63)

*. "SGREW - socket Head cap, 1/4" 20x 3/4" « e
x IN - dowel. . .
SCREW - cap hex head, 5/ 16"

.+ PLUG - magnetic dra.m
| | LOCKWASHER - split 5/ 16",
BEAR]NG needle .. ...
"BEARING - needle .. .. ... !
\ BEARING ~ ball « « « s 2 eueu s
y BEARING - needleﬁ'l eeas
'BEARING - ball -

-.-

----------- -

BEARING - neeclle C e

SEAL - oil . <
WASHER ... -.
SHAFT & PINION- -« + ¢ v 0 v v
BEA"R]NG-needle--a--
SHAFT-- reverse idler-
SPAbER « reverse idler -
I.DLER reveé’se .;..........
SPUR GEAR - (22 teeth)
BEARING - thrust

o

---------- .

8 X '?/B“

..

CARRIER ASSY - differential (]ncl No '71). .
CARRIER ABSY - differential {Iricl. No, '?1) .

BUSHING . ..
’!Olr R[N’G .
., WASHER - thrust" .
WASHER - thrust. » . v o0 v .. !,

LR ‘oLno ------ e % = op ks o4

------ a s v a s *

PLﬁQ-pipe......-... . oe

“KNOB *\gear Shift - «v - » . vodenusns
~ ' i
. o
. \
~, o -
o~ .
~
— ) ' {-\
. J | S
! -
N
H “~
. ! .
/} |
[ !
3 i
) ‘rvl
1 -
W'
| .
i i '
X !
: ! i J v
a2 ]
—_ ,,“‘ -
st ’
- |

-

------------------

" w
.
..
e
“ s eww
e

e e omom e

no---ooo--Jl

“::\

-1‘

...13
i
ol

\-,11'(
\

\
A‘.‘uu.‘-«a!\’«m

4

PRERY LVE IS IEEE IR0 e 18

1

Iy

.
Pt bt s B BD = 0B 0 = O
7
:
R

LR

-
-
.
LI O N T ]
. a =

N
.
=]

-

\
N\

1
v
e S o by o Font € anh a1 T atied




, .. COLT 2110-COMPACT TRACTOR® .  ° - T 29
CLUTCH AND 'BRAKE CONTROLS
REF. PART.NO. L DESCRIPTION =~ © '~
1 C, 10310 ~PEDAL - fuol brake and rluteh. - - - o . Bl
2 L 10774 LINK ~ brake, front_, - -+« . ..o, . ... R
3 CT-10775 LINK - brake, rear ... ...-ueswwannas SO
.4 CUU10773 . LINK - brake, Iock- - oo v - e o ut o e
- Bre 1325 24 T PIN - cotter, 3/832 X TR o n e e e e R
6 . 195~ 103 WASHER - flat, 5/16". . .1 .. oo L., )
T .C T 10TT8- | NUT - brake, lock « %t e ne v o i L
8 129- 101 - “NUT = hex, brake adjusting . . . . 7. .%1. e a e ..
3/ C 10794 BELLCRANK - clitéh controlg: - - - - - - RPN A
0. C 1057 NYLINER -'1/27 1D % 816" OD; - -+« - - . e e s
1t 13_2-\,;@;’) PIN - cotter, 1/8" X 3,4 -« -+ + + . e e e } e PEs
.12 9277 ' WASHER - flat, 8/16% «  wov e v oo v v a s e e .
13 C 10750 . SPACER - bellcrank- - - - - - - R P PR
.14 C 10518 LINK - clutch pedal - - - - ... ... e R .
oL 15, C 10519 - LINK - Cluteh « v ¢ o o ¢ v = o e v e v w v w s '.:...'/-_r_.’f. L,""\""',"
. A 16  126- 24 PIN - cotter, 3,32 x 1 2"- v« o u - e eae i
17. ..192- 19 WASHER - flat, 174" -+ .7 oo v oo a o o
@ 18 € 10792 EYEBOLT: « - - v e v v v B T T .
19 A 7pd18- SPRING -~ elutch « v v oo e ‘e e
20 129- 101 NUT - 1/4"-20, hex plated. - « - - - - . T I
21 C 10807 DREUM - Brake- « « « « v vt cv v v ieean i rnen. ..
.22 126- 16 KEY - Woodruff 9= « + « « v v e v e e e eniaerunn ..
23 83- 4t SCREW ~ set, 17 4"-B0 x 38" cup-pl, e o - e - v el
24 C 11284 BAND -~ brake v v - - v omy o ... P
25 C 10741 BUSHING - brake band supfort.< .. crete e
26. 13-  B40 BOLT.- 3/8"-16 N.C. x 2-1,2", heX head s « ¢ « « - 2.
27 95- 6 + WASHER - flat, 3/8" .- . .......... R
28 92-- B LOCKWASHER - 3/8". ... .cuuuenni.unai..
29 25- 106 NUT - 3/B 18, hBX + « -« v v e vt v eeseennnnn
30 ‘13- 612 BOLT - 3/8" X 3/4" « v v v v .. et
31 92- 6 LOCKWASHER - 3/8"- -+ (- v+t oo iii i i iean.,
32, 95- 6 WASHER - flat, 3/8" .. .... TIPS I
. i ];‘ -
/ TR .
i 5
c v
!
i . . _l -
. L7 |
’ i 5
\: / -
l,{
. Printed in U. 8. A. - )
p =
N // ;‘J‘.




COLT 2110 COMPACT TRACTOR /
TO TRANSM'SSlON BEL ADJUSTMENT

3

ENGINE :I:,

REF. PART NO, ’ - DESCRIPTION . : REQ'D

1 C 10718 BRACKET -belt adjusting . - « /7« « o o i i i vt i ire e e e e e o v a s 2

2 . 113- 250 BOLT - 3/87-16 x 2-1/2", Delt adjusting. - « + - » v v e v v v v v v ann 2-

3 13- 618 BOLT - 3/B"-16 X 1-1/8" % v vt ineteeeeaen e 5

4 95- 6 WASHER -~ flat, 8/8Y ..\ .t i 1

5 92- 8 LOCKWASHER - 3/8" .. ... e T T e e e 5

TRANSMISSION BELT DRIVE

1 C 10409 BRACKET - IdIT- « ¢ -« v ene s e e e e e e s 1 -

2 C 10463 SHEAVE - idler, 4" 0OD. ........... T e e e e e e e e e e e -

3 13-  B20 BOLT - 1/2"x I-1/4", idler mounting « « « + v v v n v v vwuv v o, 2
‘4 131- 354 NUT - 1/2", hex, 1dleF mountiBg ="« « «s o v v v ve v v e s v e onn s .2 ;

5 C 10551 BUSHING - idler, sheave . .. ... e e e e e e e e 2

B C 10425 "_SHEAVE - 6" {on C11190 transmission ghaft) . - .. ... .. ... .. i

7 126- 16 KEY - Woodruff #9 - - - - - o i i i e it e e e e e e e e 1

® LC. 107186 . BELT -~ 77-5/8" « c « « o i vveeen .. e 1

9 C 10498 GUARD -bhelt .« .« oo oo e e e e e i e 1.
©10 187- 1014 SCREW - 1/4" x 1/2" self-tapping. . . . .. . ... e, 2

11 13- G612 BOLT - 3/8"-16 x3/4",hexhead . . . .., eu ... T, 1

12 92- 6 LOCKWASHER - 3/B" . . o i et i e e e e e e e e s [ P |

5
Printed in U, S. A. S ~ June,“1966




‘M\?ﬁ
& COLT 2310, 2510 AND 2712 COMPACT TRACTORS' 33 .
‘f'-::..__‘“—-—-_.—— - - ‘ ’ ' *
SPEED CONTROL
\ - REF. PART NO. DESCRIPTION . & REQ'D
5 1 C 10755 CONTROL -dever. « -« v v« o« e e e et e
B - 2 C 11231 QUADRANT - speed confrol « - -« - - .. fre e e HEICIR R 1
* . 3 C 11230 CLAMP ~ quadrant - « » « « e 2 n v e v vt ov v v nnnn, e e e e 1
A 4 173- .201 "SCREW, - 1/4"-20 x°1/2", plated + - - - . IR PR A P AR
hd 5 131- 350 NUT - 1/4"-20 N.C., self-10CKing + « « =+« = v v e v v vv v nen s 2.
B 15- 528 BOLT - 5/16"-18 X 2-3/4" heX - + + =« v o« et v it v en e iannas -1
3 T 92- ) LOGCKWASHER - 5/16" SAE -+« « + - . .. . IR IR R 3 '
: g 25- 105 NUT - 5-1/6"-18 N.C,,hex - v« vt i vttt ittt i i et 3
- - g C 10562 KNOB - speed eomtrol lever - + - - v v o o Lo oo Lol o 1
N 10 C 10669 RING = star- « « o v i it et e e s e e e e e e e e a s e e nm e nee e 1
- 11 € 10538 SPRING - compression - « - « - - R N -1
12 ¢ 10571 NYLINER - 1/2"LD. x 9/16"0.D. «+ -« v v o v v EIIRIRIIPI 2
‘ 13 95- 4 WASHER - 1/4" SAE, plain. . .. ... ... S I .2
. 14 132- 24 PIN - cotter, 3/32" X 1/2" . oo v e e e T e 2
57 12- 518 BOLT - rd. hd, square neck, 5/16"-18x 1", .. ..... e 27
1 95- 5 . WASHER - 5/18"plain ...... e [ 1 e
C 11586* - LINK - weldment, , ., . e e R 21
@ 18 C  11588% LINK - speed control, . . .\ .. .. .. ... ... .. .. e 1
B { ‘”“,_._,f‘ .....
C R @ -+ *~The two prece control leéngth, as 1llustrated, reéplaces all previous types.
A\
) & 20 C 10309 PEDAL _’brake ..... e e e e e e w e e e e e \ AL 1
. ] @ 21 C 10991 ROD —‘brake-lock ..................... Tl e b e e e om s -l .
\ L) ) 29 132- 26 PIN - COthI‘, 3/321- X 3/411 ..... fe e s m e e v s e e b e a e e . 2 .-
- 23 ¢ 10770 LEVER —brake lock * * - ;- *- - -« -~ Tera e e ]
o 24 131- 352 NUT -~ 3/8"-16, Self-locking — + +=* < 5% sev oo vat .. 1
\ . 25 C 10467 N ROD—EYE e T T e e e e e e e e et e e e e e e e e e e 1 .
\ ¢ 26 . C- 11531 ANCHOR, SPTINg * * = """ rsrememneronenennen.. PP 1
27 C 11523 SPRING, extension - - - - - » R RN 1
s 28 C 10528 VALVE - parkadd brake - . -« . .5 - o0 .. EEEIR I I R 1
: 29 NSS & SPOOL: ... ... I T TR 1
» 30 F B2075 % YO RING - - - - - - 2 3
- ) ) 31 B 18208 SNAP RING - -..... T 1
- "r- -
!
. :
@ ~ P
Printed in U. 8, A. g ‘-, June, 1966 -




COLT 2310, 2510 AND 2712 COMPACT TRACTORS

HYDRAULIC SYSTEM
REF.PART NO, LDESCRIPTION “
C 10415 - MOTOR - hydraulie {2510) . . . . .. . .o v v v e iet i e e ) v
C 10270 MOTOR - hydraulic (2310) . . o v v v v en e e iee cmen A
C 10271 MOTOR - hydraulic (2712) « =« « ¢ e = e o v v v v mee ..
4 70128 GASKET - motor to transfer case » -+« s« s v mernn s, ...
218~ 493 FITTING, 90°% 1/2' tube ®'1/2 " NPT =+ » ++ -« o« vmveneen ..
A 70127 BOLT -~ special, Jay—Lodk_ ...........................
166- 23 BOLT - 5/16"-1Bx 5/8" N.C. -+ ++ -+« - Serrtee e
193-" 29 LOCKWASHER - 5/164-internal tooth « = =+~ v« s s v v e o cm et v
C _ 10268 TUBE - frt, valve port to motor: « - ¢+ v« « v e v e e v v v vt in oo -
C 10269 TUBE - rear valve portto motore- « « -« - oo v oo iv oL 1
C 10528 VALVE - park and brake (Repairs Page 33) « -« -+ ... e 1
218- 5108 FITTING - 90°, 3/4" tube x 1-1/16thread . - « v v v oo v v e v .. -1
£ 10485 VALVE - control (Repairs Page 37) -« « -« v v i e v i io iy 1
218- 494 FITTING - 90°,.5/8" tube x 3/4" NPT. .. ... S AT I -1
C. 10266 TUBE - lreat exchanger to valve - .. ... R 1
C* *10418 CLAMP - hose (tube end) = £+« v v v v oo o i un s i iiin ., .2
C 10419 HOSE ¢ v v ¢ s v s s a et m e e e R SRS e
C 10877 " CLAMP -*hose (heat exchanger emd) == + vt v eoi v v et v e 2 2
C 10287 _ .  TUBE==~triurs. t0 heat exchanger - « -« » « « « « v oo v v u e v aun .. 1
- 2B~ 445 FITTING ~ 3/4" tubex-3/4" NPT -« «+ «+ » « s v v vt eemaenn s an 1
A 70117 FITTING - w/ﬁ]ter e e e e i e e e e e e e e n e e e a e e e e e 1
C 10575 TUBE - pump to transmission: « « « « + » « = = v v . R 1
C 10576 TUBE - pumptovalve - -« + c o v i i oL L. Sttt eae s 1
218- 1056 FITTING - 90° elbow, 1/2" tube X 3/4" thread -« ~ ¢ -« « =« o v - 1
218~ 5006 MO RING = L/ 2 v i e e e e e e e e e e e 1
218- 5059 "FITTING - "O" ring 1/2" tube x 3/4" thread * = - o« «ccv e 1
. 218~ 5008- O RING = 8/4™ « v v e e e e e e e e e e e e e e e el
166-. 561 SCREW - ferry cap, 7/16"-20x 1Y | ............... .. .2
193- 31 LOCKWASHER - 7/16" external tooth .. ................. 2
.C 10493 PUMP - hydraulic {Repairs Page 39) (2712)- - . - -+ oo o L - 1
C 10258 PUMP - hydraulic (Repairs Page 39} (2310 & 2510y - - - - . .« & 1
126 12 KEY - Woodruff » « « ¢« 5 ¢« v m o 6 i ot e et e e et m e s mnm e e 1
A TO111 COUPLING -~ (RepairsPage 39) - - - .-« ... I e e 1
W 5063-8 KEY - 1/4" SQUAre X 3/4" v s e e e e e e e 1
113~ 207 BOLT - 3/8" x 1" N.C.hexplated - - - -+« - v v v v o i i v e i an . 4
192- 21 WASHER - 3/8" plated -« -+ onvuuennnn. S 4
¢ 10559 SUPPORT - hydraulic pump mounting: + « « - - - e e e 1
C 10262 EXCHANGER - heat -+« » « - e e e e e e e e e e e e R |
171- 209 SCREW - 1/4"x 1" N.C. hexplated = « + « « « e e v v i ov i 4
193- 52 LOCKWASHER - 1/4" external tooth « « -« v o v v v v i i o v i v n s 4
C 10348 BRACKET, heat exchanger « « « « + v v« v e v v v n v v .. N e e e LD
73- 410 SCREW - 1/4"-20 x 5/8" N.C. flat head « +«« o v vt vvnnrunnnn 2
25~ 104 NUT = 1/4 20 NuC. + = v vt v m e et n v ae ot ae et e e en 2
g2- 4 LOCKWASHER = 1/4 " SAE « + s e s e ittt eonenannnnns 2
Printed in U. 8, A, - June, 1966




V—--“%—.@. R —— .
) L . ‘ COLT 2310, 2570 AND 2712 COMPACT TRACTORS - 37
T .‘“*Ew ' h %,.‘%% - . " - ‘
el e HYDRAULIC CONTROL VAWE - __ . —
- ’ \p__-;“.:&"i%"?‘; e T T :
g gt Tl "‘__"6; -
Sl e & e ) - LA P =,
SRR «:REF, PART NO,. "« .. DESCRIPTION™ REQ*D
' “ﬁ“@; 1 186-s 8 CAPSCREW - 1/4" x 1" N.C. ferry hd, "= * -+ - - "= cvs-e 1 -
= 2. ¥ 166%. 8 CAPSCREW - 1/4" x 1-1/2" N. C. ferry hd," * - Tt 1
o SR T A 12065 CAP-valveend ===+ *+ -~ - R A A S
. ST 4 A 772059 PLUG - relief valve ™. s == - - R Sl
. ‘ 5 ?"'L “"-\7982 r|0n RIN-G - relief valve_plug"“if—: ..... ' .. ." .............. /1
Wk 6"’_1' 72069 SHIM -~ relief valve =+ * + + + - =+ - e e 4 e Pyt e e e a
o ) T vefA,, 72058  SPRING - relief valve (outer) * * - - -~ -« - R NI SUVLES R -
I - 8 ° AT.72071  ~ SPRING - valve relief (inner) -+« =+ - <+ " =% 2o o Ll
e _9= _A 72057  -SPOOL - relief valve poppet <« =~ =« c -t s s s on.n R 1
s =10 T A T2055 SEAT - relief valve* - » - - - R I R R I AT 1
PR 11 O 9638 AB SNAP RING - valve - - - - » R 1
S 12 A 72060 WASHER - valve spool endl gpacer =+ »+ s+« e 2
o 13 A" 72063 SPACER - valve spoolend « -« -« --- R I 1
e -« 14 A 72066,  WASHER - retainer relief valve plug » » = -+ o v« cv ot 1
":—;,_ s = ) R A 7206,7_ i RING - back up- - "« « ¢ v m et i et ittt i ittt e i a 1 .
" L A 72062~ SEAL~quad Fing - -« « o rres o tmannnanaernnn. o 5 -
) A A T2056 ¢ PLUG +» s ovastenenns e e e e e et e e e 1
e 8 -A-- 72061 "O"RING - plug » - -« ¢ s v vnre st A 1
: @ 19 & 72082 " BODY AND SPOOL ASSY «: v vvcrecccrann e, o, 1
: @ 20 A 72068 RETAINER - seal -+ + + - « R IR IR 1
@ ¥ . 2l A 72070‘ SEAL -vee ++ «+ s 2 s R I T U TP R 1 &y
\(} Fel .22 A 72084 CAP-valveend - =+ ~*v+++rrons R R
23 A 72072 KIT - VAIVe SEAl TEPAIT = = =+« +«r « vt r e 1
o i 24 A 72070 CSEAL - VEE t cft ot ot ta e e e a e e R 1
% - 0-‘;,("5?{-'_' 25 A 72061 "QMRING - 5/B" m e neses e r e e e i e e e a et 1
26 A 7982 Q" RING - 13/16” T LI e e e s e e 4 h s e n e m a4 e e s 1
A 72062 . QUADRING -+ + - +=e=r+. e e T 2

Tar

'ﬂ'a‘ S

o . - .
. ‘ )
- th
—_ "
' i} /
13
. e . Printed in U. S. A, - y - ' June; 1966
- " — - e
™~ - Tl - - )
—— ) =




L e — _;..-.—-‘r
~ ...COLT 2310, 2510 AND 2712 COMPACT TRACTORS . 39
HYDRAULIC PUMP
REF, PART NO, DESCRIFTION A ' REQ'D
1 C 10493 . .PUMP - hydraulic (2712) « « « = « v e e v v v o envnss Ceereeeeas 1
1 7C' 10258 = ° PUMP - fiydraulic (2810 & 2510) =+ -5« v eennneunivennn, ]
2 -13= —g52- ‘BOLT - 3/8" x 3-1/4" N.C.hex head e » + = =« v s e v mevunn -4
3 A 72000 . WASHER - special + « » e v v oo v i e i i ity I I :4
4 C 11644 " COVER - rear, pump body- - «+ =« = =+ + o o - . I |
5 A 72003 SEAL ~ pump CcOvVer « - » - » D T T T T T T 2
6 A 35956 BE}}RING ~ DUMP EEAY + =+ + o s v v = & S hr et e e e 4
7 C 1lls42 GEAR - pump drive (For C10258 pump on Model 2310 & 2510} 1
7 A 72005 . GEAR - pump drive (For C10493 pump on Model 2712} . - . . SRl
8 C 11843 GEAR - pump driven (For C10258 pump on Model 2310 & 2510) 1
8 A 72004 - GEAR - pump driven (For C10493 pump on Model 2712) -~ . 01
9  126- 12 KEY_WOeruﬂ#G......-.:.......‘.'. .......... —"
10 NSS BODY - pump (Order C10258 or C10493) - - =+ v« - v v a0 . |
11 A 72001° GASKET - brass, front cover= - -+« e covvieonon. . eel T
12 A 72002 SPACER - gasket, front cover - -+ - e« aa oL e L
A 2007 COVER - front pump body » + « - - - - R L 1
14\ A 613827 SEAL - pump Shﬂ.ﬂ‘.' . .‘ L S T T 1 v
\ PUMP DRIVE COUPLING
18 \A\. 70111 COUPLING - pump drive « = = ¢+ + == oo v v Pt 1
19 83- 55. SCREW»-, 5[16” 7{5/16” N.C. socket head set ~ ==+ -+ ---+-. 2
20 NSS . . HUB - half, 5/8" dia. bore (Qrder ATOI1L) = v mre e v e e s 1
21 A \70112 - SPIDER - coupling « « <+ -+ s v e v v v R R 1
22 \NSS e <HUB - half, 1".dia. bore (Order A70111) +« =+ -+. .- RIS
\ . L
\ ) . |
\\ . - }
\ <«
\ ﬂ ,' -
!
- a - - - o
: . ©
) . .
n - I!" -
g - {
SR
. /
-
" - @ " r
_ R f '
S .
) ]
\ /
N\ f
e g \ / -
_Printed in U, 8. A.- : \\ . :"’ June, 1966 - -
- - \ "‘F N L
\ /
Lo . - !
. C0 /
b : . L
. | : o N
F - . Y B




l '
2%
3
4‘
5
6
%
8%
9
10
11
12
.13
4%

6
17
18
19
20
21

25
26%
27
28
29
30
31*
32+
33
34
35
36
37
38+
38
40
41
42
43
44
45
46
47
48

REF PART NO,

‘C fozil
NSS
A 72028
166- 23
193~ 29
138-, 134
NSS
NSS
A 72030
‘A 72031
126- 24
"C 11645
A 72034
. NSS
A 72027
A 72026
A 72025
A 72051
A 72024
166-, 531
A 72036
- 2510
C 10270
NSS
A 72028
166- 23
193~ 29
138- 134
NSS3
NSS
A 72030°
A 72031
126- 24
C 11645 -
A 72034
NSS
A 72027
A 72026
A 72112
A 72113
A 72024
166- _ 532
A 72036
C 11827
C 11828
166- 534

Printed in U, 8. A.

COLT 2310, 2510 AND 2712 COMPACT TRACTORS ! a1
2310 HYDRAULIC DRI\{E MOTOR .
DESCRIPTION & REQ'D
MOTOR - hydratlic drdVe « s o o e v v v v e avtannam o e g
. OIL SEAL - mtg, plate (See ref, 21) - - - - - IR -1
PLATE mounting - -« <« c s - a i i a e e 1
" ‘CAPSCREW - ferry 5/16" X 5/8" N.C, -+ v = 2o v v v - wee v 4
‘LOCKWASHER - int, Shakeproof §/16" « = « « ve =« = = + - Pecle 4
PIN-roll 1/4" x 1" ¢ e v v v ncnenn e e n e e PR )
QUAD RING - mtg, plate (See ref. 21)+ « e+« o - R vel
"Q"RING - mtg, plate to hsg, (See ref. 2.1) Caze Al'?BEB) =1
RACE - output shaft bearing « - -+« « v v o v v - v v it oL 1
BEARING - thrust, output shait thrust R sreee 2
KEY -~ WoodTuff « « « o o = vt 0 a v v v - e b e n e e 1
/F, SHApﬂjANI)HOUSnug St e e e e e e 1
PLUG - housmg L I T IR R PR R T U 1
"O" RING ~ hsg. pliag (Seeref 21) s c e e 1
COUP'me“ drive.-...-...-.....-;’--...--,--...1
PILATE - Spacer- -+« - e e s ws s e s :%p‘];‘(. e e e v ]
GEROTOR SET (1-1/4"thick) ==« o=« +- e R |
SPACER - cplg. drive (3/4" thick) . )ggi‘- Ce e 1
"CAP-end s+« ««>» - e e e et e |
CAPSCREW - ferry 5/18" x 2-1/2" N F, = s+ v v--ve> 7
KIT - "O" ring and seal (Incl. items marked w/*) »* - -+ LR |
AND 2712 HYDRAULIC DRIVE MOTOR
JMOTOR - hydraulic drive « « « v v v vvvnerens.. P 1
OIL SEAL - mtg. plate (See ref. 45) ....... e e |
PIATE -mounting . ....... ... R I |
CAPSCREW - ferry 5/16" x 5/8” N, C e vt
LOCKWASHER -~ int. shakeproof 5/16" e e e e e e aaa e 4
PIN ~roll, 1/4" 2 1" . o it e e e et in e e e e .. 4
QUAD ARING mtg, plate (See b =3 IR- 1<) - eeea 1
"OURING - (See ref. 45). + v v v i e ittt e h e e .1
¥ RACE - output shaft bearing . .. ... e e e e, 1
BEARING - thrust, output shaft . ... ................. 2
EEY - Woodruff ................. e e . .1
SHAFT AND HOUSING . .. .. .. e F e r e aae ey 1
PLUG - housmg ................ e w e e e PP A |
"O" RING - housing plug (See ref 45) ......... S .. 1
COUPLING - drive ...... e e e . .1
PLATE - Spacer......... . ;“4.' ...... e 1
GEROTOR SET (2" thick)(2712). . - . . . e e e e s e e vl
SPACER - cplg. drv. (1-1/2" thick)(2712). 7. . - . e 1
"CAP-end ... e b aaraam et e e 1
CAPSCREW - ferry, 5/16" x - 1/4" N.F.(2712), e 7
KIT - "O" ring and seal (incl. item marked w/ *} R 1
GEROTOR SET - (1-3/4" thick) (2510)« - » + « . . . S 1
SPACER - coupling drive (1-1/4" thick) (2510) .o+« cv e v v u - - 1
CAPSCREW - ferry, 5/16" X 3" NF (2510} % v o v v v v nun.. -
$

June, 1968




S
R
-

Vel
ugHty b -

-y

- L
N
. -
e
- b

G B N N N
:: CAUTION siwnnvn piiact rranse N
NMEUTRAL TO nramt ¢ Ndine A

MIDLITN DR YEFEO COMTHOL IN
A A A T N Y
»

R TP

o,
.
'

Hydra-Drive-

COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS

a
+

'SEAT;FENDERS AND TOOL BOX °

[ . .
REF, PART NO. . DESCRIPTION ~ REQ'D,
1 C 10420 CUSHION - seat. « -2 . . . e B, 1
2 C 10305 PAN-seat . «cuvernnn... e e e e e 1
3. C -10433 MOUNTS - seat . . ... ... .. J SNSRI S
-4 = 13135l NUT = 5/16"-18 N.C. U e [P
5 .C 10484  'SUPPORT,- seat (23101021100 -+ o v v v e veoee e eean o 1
srf C 10712 SUPPORT - seat {2510) . .. ....... e e co1 -
] C. 10640 -~ SUPPORT - seat,(2712) . . ... o't ittt e e e e ne e et 1
6 C 10395 - FENDER - right hand .. ...... ettt e e et e =1
k] C 10396 FENDER - lefthand ,............. ........... e 1
8 175- 400 SCREW - 1/4"-20x 1/2" truss hesd. . .. ..... f e e 10
9 192- . 18 LOCKWASHER - 1/4"SAE, plated . . . .. ... ....uvuuunue.. 10
10 129- 101 NUT - 1/4™20N.C,, FlL.head. .. .. .. ..t cu e maas o 10
11 129- ,102 NUT - 5/8"-18 N.C., fl. head, plated B F e ‘5
12 192- 20 LOCKWASHER - 5/16" SAE, plated . Y.« . ... ... .......... 5
. 115- 103 BOLT - 5/16"-18 x 3/4" rd, hd., plated . ................. 5
4V 115- 104 BOLT - 5/18"-18x 1/2" rd. hd., plated . ............... -1l G
@ 5 131- 176 NUT - 5/16"-18 N.C. Gripco, plated. . . . v o .o v .. PR 1 -
- DECALS
28 C 11125 DECAL - right front side. . . .......... D 1
29 C - 11126 DECAL - left front side: v« oo v e is vt ol s e e e e 1
30 C 10035 DECAL - COt grille s « v+ v v v e e e iveeenn Veeesaneesal
31 C 11663 ‘DECAL - shift pattern (2310, 2510,2712) .. .. v e v veev ol 1
32 C 11859 DECAL ~ PFOTOFF - ON v vven v v e vn. N 1
33 C 11858 - DECAL - ignition/- generfdor - lights ~ . . . . .. .o .o oo 1
*34 C 10937 DECAL -_right reqr side . - ... .. ... ... .. IR REEEREE 1
35 C 10938 DECAL -Jeftrear side . . . . v o v v i it i ittt e e e e e e et 1
36 C . 11861 DECAL -Caution . . . . oo . oo o o a. et e s e iat e 1
37 C 11649 DECAL - Model 2310 ... ... v oo, e a2
38 C 11850 ,DECAL-Model 2510 .. ........... T e e e a2
39 C 11651 DECAL - Mode] 2712 ..., ... .. P -
40 C 1132 DECAL - Hydra-Drive .....°0....... T e e ES!
41 C 11648 . DECAL-Model 2110 ... ... ... . o T 2
c42 O F1EnE DECAL - shift pattern €2110). .. ... .. 0 o i 1
ol |
RN !
=7 3 - , v #
- d |
. 9 . T - ,
- .
‘Printed in U, §. A. . " June, 1966
o )
! n s ks . -




REF. PART NO,

Slo—C- 10315 -
.2 C 10349
3 £ 10413
4 ~C 10935
5 C 11582
6 "182- 509
7 193~ - 9
8 C 10370
9 C 10371
10 C 10408
11 C 10596
12 C 10380
13 C 10361
14/ C 11534
10439

10483 -
183- '8
173~ 207

19 25-  .104
20 , C
21 113-> 3
22 ¢ 10283
23 -15- 514
24  25- 105

25  92- 5

26 C 11016

26 C 11582
¥

AN

Printed in U, $*A,

11533

-

COLT 2110, 2310, 2510 AND 2712 COMPACT TRACTORS .. 45 |
HOOD.FRAME AND GRILLE. - .
DESCRIPTION REQ'D -

GRILLE: - »+ «+« T e 1 ~
BRACKET - grille mounting » = » =+« + + s« » s e e e T 2
PANEL-—grille----"-'-'”""-'--"' ..... [T 1
DECAL - radiator grille . - . . .. .o v o0 0o n R L 1

CHANNEL - instrument panel liner. - - « v« o« o v o o s oo v v i oL 1. -
SCREW - 5/16"-18 x 1" pan head, Phillips =+ -+ s+« -rnr .. 2

~-LOCKWASHER - 5/18" SAE external footh: » + + + - =~ +v ¢+ e 2% 2 - o

PANEL - front, side, right hand « -+« et enevre oo 1

PANEL - front, side, left hand -+ + =« ¢ v av e annnon. .. 1

PANEL - rear, gide - v v v et et it e e 2 .
SCREW - #10 Phillips pan head - - - - - R IR 10 '
BOOD - -+ - - e e e e e e Attt e e PE—_—!

SCREW -~ 1/4"-20 x 1/2", lock, plated - - .-+ .. .. R I '
BUSHING <. - - - - - e e e e e e e e e 2 :
CUSHION - rubber, hood:« « + -« -« v o vt vt v v et i e e 1

BRACKET - fuel tank mounting « » » » «+ s == v+ + » mase e 1
WASHER - 1/4" shakeproof: « « «vv = v v v v o 4 s & e e e . -.... 3
SCREW - 1/4" x 5/8" rd. hd. machine- - - . - E e e 3
NUT - 1/4" N.C, zincplated = -+« «« v v vt nnnnunenn .. 1
SPACER - nylon - = o v s v et v v s v s e e nn, e e e 2
BOLT - 1/4"-20x 3/4 " plated - « + + = « « « « et e 1

FOOTPAD « « = » = - . e b e e s e e IR SRR f e s 2

BOLT - 5/16"x7/8" N.C.,rd. hd. + =« « -+ v v v e v e et v .. ven 2 .
NUT - 5/1B " et e i e e e e e e m e e .2 -
LOCKWASHER - /16" SAE« - « v v v e m v vnn IR :-. .. 2
FRAME - instrument panel(2110) - - - -+ - . . R R
FRAME - instrument panei {2310, 2510, 2712)shown ... . .......... 1

¢ : ) June, 1966 '




COLT 2110, 2310, 2510 AND 2712 COMPACT TRACGTORS 47
& , ) - - -
IMPLEMENT LIFT ]
REF. PART NO, _ DESCRIPTION “REQ'D -
1 C 10343 LEVER-implement_lift-‘--------- ------ R I | .
2 C 10336 PAD - lift lever + - = - - - e e, R 1 -
3 C 10338 ROQ ~liftlever =« + ¢+ 2= v R T T T 1 -
4 C 10342 LEVER - pivOt A LRI " 4 Te omow o PRI SRR SO e 1 -
5 C 10347 ROD - depth adjusting = -+« - «fo v+ oo v o A R S|
6 C 10356 . BUTTON - thumb « -+« - - - - s et 1
7. C 10482 SPRING, compression - - - - - -1 -
8- C 10485 PIN - spiral, 1/3n X3/4v .- i L 1 ,
9 138- 2007° PIN -"spiral, 1/4" x 1-1/4" + + v+ « - . - -1 . ‘
10 128~ 410 RUT-wing - -+ s 0 cev a7 T Aernrp e e e e e a]
11 185- 45 -  WASHER - 13716 SAE, plajn » « = - « « « - / e |
12 15- 612 BOLT - 3/8"-16 x 3/4" N.C. hex head A R R 2
13 92~ 8 LOCKWASHER = 3,"&8" SAE -« cs - .-.F'. L 2
DRAWBAR AND TOW HITCH
10449 ° : DB.AWBA‘R - hii_:ch ........... * s v v e s e PRI I I SR 1 ' “
15- 81‘6 BOLT\-]./Z”-ISN.C.XI""""I'""""""""‘ .... 1
892~ " 8 LOCKWASHER - 1/2"SAE = =" - v+ + rreeer i, P
18 15- 824 BOLT - 1/2"-13 N.C. x 2-1/4" - M A LI 1
18 25- 108 .NUT-I/Z"-—]SN.C.,hex-----r---ﬂ------------' ------ 1
;,
~ ‘/f‘ /’
- B } , ,
- — -‘, — ,, ~ 3
F: "f o
- ;"’ fj - : )
- - / / - of
. ,"I /'“ o ‘f’
- ’ ‘i" ','J ‘;‘
J’J r" /"
‘ '/‘ '
l”’ - ' )
- ;ﬂ‘ : “
F"i ‘
!
\ / “
/
e /'! = -
/ = :
- !
S .
- 4
/ .

-




ROTARY MOWER

' 49
38" ROTARY MOWER
- " 2110 AND 2310 COMPACT TRACTORS
REF. PART NO. DESCRIPTION REQ'D
1 C 10808 GUARD - outboard pulley - - - - - e e e Ceene. D
-2 - 187~ 1014 SCREW - 1/4" x 172/ hex head, self-tapping « - -+« o+ - 6
3 25- 1112 NUT - 3/4" 16 HEX + « v o o v s e s PIRIIII e e b 9
"4 " C 10004 PULLEY - outboard spindle « - +rv .. LRI carer 2
5 « C 11512 "KEY, Woodruff #11+ » + ot n v o vov oy e e emoe s G
8 C 1Q822 WASHER mower spindle e e e e e s s i 6
ki C  11m3 PULLEY --center spindle, 2 groove « «« s v+ IR J -
8. C 10769 BELT-- driven, 3VT710 + . ¢ ¢ vt v v av i v o i oo UEILIEIE I |
] C :’10788 : DECK - mower, 38" -+« ¢ s 2o v e s o v C e n e e e BN
10 A 70404 DECAL - "caution spinning blade' > - - - -+ I A
11 C 10899, . BEARING - spindle « « -« -+« .. b e e s e e e ee e 6"
12 C 10810 SPACER -bearing + .+« .-« .. G r e e e et e e e e q
10807 HOUSING - spindlg « + ¢+ o v == v oo e e ceeees B
10942 WASHER - bearing seal .- ... A I I I Pe e e 3
C 10808 SPINDLE - mower.hldde - - . . . R I o 3
-C 11655 BLADE - 14" mower - ...+ ... e e e e A
@ 82- 6 WASHER - 3/8" SAE std. 1ocK Zwre v o v v o coenenn e esra B
18 115- 206 - BOLT Z'3/8"x5/8"N, C. ZP .t vevvennun.n P e 6
19 115- 203 BOLT - 3/8"x 3/4"N. C. .. ... e R P
-20  92- X: WASHER - 3/87SAE std, lock -« v+ o v v oo v v nts Peae e ee - 12
21 C 10765 PULLEY - idler -« .-+ v sn .- P e e e |
22 ' C 10814 BRACKET - idler . .....,.. . e s e e e ca s e 1
23 C 10817 , BUSHING - idler pulley . . - e e e et e 1
T 24 18- 624 BOLT « 3/8" x 1- 1/’2"N,F,ZP.......,.... ........ IR
25 .92- 6 WASHER -,3/8" BAE std. lock™® v« - oa' vy o e mn n e s a2
26, 11-- 614 BOLT - 3/8' x 7/8" - rotnd head, squ‘are neck B |
27 195~ 522 WASHER - 3/8" SAE _plain-ZB, . e D P |
28 25~ 106 NUT -3/8"-16 N. C.hex .-..vvvoennn I 1
29 C 11871 BAFFLE - 38" vt v v e v v vt e v e e a e e O |
30 111= 229 BOLT - 5/16" x 1/2" - round head, square neck -« - - - - veaeia 3
31 192-. 20 LOCKWASHER - 5/16" plated ... ... ... G h e e 8
_32  12%- 102 NUT - 5/16" plated ... .. e e.. 3
- ¥ - - _
Printed in U, 8. A, M ' }.’ June, 1966
) . 4




*

Printed in U. 8. A.

. ROTARY MOWER 51
. 44" ROTARY MOWER
2110, 2310, 2510 AND 2712 COMPACT TRACTORS
REF. PART NO, ' - DESCRIPTION REQ'D
1 C 10808 GUARD - outboard pulley -« -+ - R R
2 187- 1014 SCREW - 1/4" x 1/2" hex head, self-tapping - - - - - I + 6
3 , 25- 1112 NUT - 3/4n_16 NeX » "+ ¢ v s = a s s s e e e e s s e enie sy 3 - -
4 C 10904 PULLEY - outboard spindle -« - - - - T e e 2
5 C .11812 . . KEY - Woodruff #1}1 - - - - - [ e e s e 3
6 C 10822 WASHER - mower -spindle « -+« -« RGN MR 6
) C 10713 PULLEY - center spindle, 2 groove =<+« -2« R 1.
8 C 23811 . BELT - driven, V750 -+ - rovvreeesno. IRIETIRIN ceee 1
g C 10833 DECK - mower, 44" - - - « - e e .1
10 A 7044 DECAL - "caution-spinning blade’ -+« s v v ensv oo e 2
11 C 10899 BEARING - spindle- - « « - - e et s e r et e e e 6
12 C 10810 SPACER - bearing - >+« -+« ¢+ - LI reesia g
C . 10807 HOUSING - spindle~ « « + = =+ -+« P . . 3
@C 10942 WASHER ~ bearing seal «««« - os v v o rvimson oo, 3
C 10808 SPINDLE - mower blade « » =+« v = s v v v erunns e e s . 3
) C 11854 BLADE - 15-1/2" mawer "+ + -+ » =+« « /"{' .............. 3
@ 17 92- 8 WASHER - 3/8" SAE std. lock + -+« - - PP PR 6
18 115- 206 BOLT - 3/8" X 5/8" N, C, ZP ++ v vvtrrrroncrnnsseas ~ 8
19 115- 203 ) BOI_.:T -_3/8"?{ 3/4-.\ N, C, s v st s ot ettt e rnnnn s . 12 .
20 92- . & WASHER - 3/8" SAE std, JocK =« f ¢+t v remrnrannnaanan 12
21 C 10765 PULLEY -idler =« « =« «+« 4 s o R L e ]
22 C 10814 BRACKET - idler =« -+« -+ I IR : 1
23 C 10817 BUSHING, idler pulley - - - - PRI G . 1
24 - 16- - 624 BOLT - 3/8"x 1-1/2" N, FL ZP - + v+ = - v e v v v o v 1
25 92- 8 WASHER - 3/8" SAE std. 1ocK ¢ Jv v v vvoensnns R 2. -
26 . 11- 814 BOLT - 3/8" x 7/8" - round head, square neck » + = >+« + + o+« 1
27 195- 522 © WASHER - 3/8" SAE plain ZP + - - - - - Ceee e e 1
28 25- 106 NUT.- 3/8"~16 N. C, hex - - .--.. e R R |
29 C 11656 BAFFLE - 44" . ...... e e e r e e et e e 1
30 111- 229 BOLT -~ 5/16" x 1/2", round head, square neck .. ......... 3
31 . 182- 20 LOCKWASHER - 5/16" plated T P e r e e "3
32 129- 102 NUT - 5/16" plated ', ... ... 0.cuuuero.. e 3
| '{ﬁ.
“ . | -({.
.*' LY

Febniary, 1982 °




‘ ROTARY MOWER . - . 53
o . .38"- 44" ROTARY MOWER
vl T ‘.- 2110 AND 2310 COMPACT TRACTORS
- REF, PART NO. ~ DESCRIPTION . : REQ'D |
1 C 14980 BELT -=drive s« rerveuan, e e e e et e 1
2 - C -104863 PULLEY-idler..-......-: ...................... _2
3 C 10551 BUSHING = 1dler« « « r + ¢+ » » « & S e e e e e b s et r e e e e 2 .
4 15-- 896 BOLT = 1/27 X B N. G, ¢ v o v v v et o eenn oo nnsssanmnensn 1
. 9 . 92- 8 "WASHER - 172" SAE std, 10cK+ + =+ » + « & - e heeriT e B
8 25- 108 NUT - 1/2"-13 N, C.hex -« vevvvnoeunns, e et s e e v+ 5
- I C 10849 FRAME ~ support » » + « « « N et r et et e e e e e 1
8 C 10780 BELLCRANK -rear lift. ¢ o v v e o it v v nn v nannan, e 1
9 - C 10788 LEVER - rear 1 & T T 1 -
10 138- 2008 =~ ROLLPIN - 1/4" X 1=1/8" + « v e urous P SRR 1
1t . C 10757 |  PULL ROD - rear mower Lift « - - « - + IR TIPS NI |
T 12..-195- 522 . WASHER - 3/8" SAE plain ZP: -« + - - IR R 1
. - C 10751 . + LEVER - lift - -+ v - 00t e et et et e reee e ]
- 15- 408 BOLT =-1/2" X 1-1/4"N. €, v os v v vt ien et e naen s 2
132- 48 Pl:N-cotterr,l/B”xl“--“--‘5'-----------------'--‘----‘6 "."
. C 10953 PIN - clevis 1/2” X 3/4" S r e n 4 e s i e LRI SR A {
@ 7 213 4 CLEVIS - 3/8"-24 SAE -+ + o v vvrerunnnn e e eeeea 1)
\ 18  25- 156 NUT -3/8"-24 N. F.hex_ r++ -+« .. B I PP 1-
NN o 19 — 141- 4 PIN - clevis 3/8' SAE - U I [ v s et s s i tie e me e 1 .
\ 20 13%<_- 26 PIN - cotter 3/32" % 3/4"~ -« v o+ s e uein . e sene 8
‘ 21 C ' 10898 PIN - safety = «oveevencan. e e ara e 7.
%' 22 C 10821 -~ PIN-clevis 1/2" 4 v v vt v i e e e e enen e Festieai.s B
o & - < .23 . 195- 530 WASHER - 1/2"SAEplain ZP. - -+ + o oo v 0w . s - [ _
@ . .7 24 C 10804  "LINK - front mower 1ift « « -« . ..o, MU e PO SR
‘ > : "25. C 10803 LINK = Tear mower Lt « o o v o v v v e mennvnnnnsenn e 2 .
26 - C 11344 LINK - bottom 1t -+ » « v oo v v unn T e e e 4
’ . . 27T € 11345 LINK - top lift - 2, .- ... e e e e et arr s e d -
S 28 - -115- 406 BOLT - 1/2"x 1-1/2" N, C. v+ + .« . SO PP R N I,
29 C 10800 °~  BOLT - belt temsion arm o« -3 auun... S cee 1
-30- € 10952 JOKE - adjustable rodend « » =+ + 1 -+ R RPN T
31 C 10802 ,_«,'Yo,KE_"belttensionarm....;....;...........;._....o.. 1
32 - C 10813 -  SPRING-belttension - ... <. s ve e vnnn I IR |
33 C 10818 = PIN-ipivot « «oov v v aw.. R [ e e e 1T
T T 773487 C 10897, PIN-pivot e e ... S S |
- 35 C 10883 PIN - safety. . .o 0.vuinn, e e 2
36 25- 148 NUT - 1/2"-13 N. C. hex . .. .v ...l ... P
- - 7 i - .
. { - o - e 0Tt
.) ”'1 .-".
[ % -
Printed in U, 8. 4,. . o - ' ‘ February, 1982
pa— *




ROTARY MOWER | - . -
44" ROTARY MOWER ~~ .-~ .~
. | 2712 COMPACT TRACTOR T
EF,PART NO. DESCRIPTION . ..o &7+, : REQ'D L
' C 11668  BELT -drive «...... A, D R
C 10463 ; PULLEY - ddler «.«... R "1 P wleee 2o LT
“C  10551° [ BUSHING - idler . .« i vevisfnnvionnanns e 2 CoL
15- 896 BOLT - 1/2"x 6" N. C.” +. ... { ..................... o1 N
92- 8  _WASHER - 1/2"-SAE std. lock . e ST IR LI
25-- 108 NUT - 1/2" 18 N.C. hoX v vev v v ev s s T
C 10951 ¢ FAAME - Support ««c.ovevvndencoroaasnsan Be e 1
- .C 10760 /  BELLCRANK -reaf Mft +.:..d-vicnsenonna.. R |
~C 10788 LEVER -rear Ifft « - . ... s . R I NI N L
138- 2008°  ROLLPIN - 1/4"X1-1/8" v v ievu s SETEEE RN T
.- C  1075% PULL ROD - rear mower Hft « « - v e v ufoenunuuaa'ns a0
195- 522 . WASHER - 3/8" SAE plain ZP - R T IS o T
10751 LEVER ~ Mft - i vovnverenasda T 1
408 BOLT - 1/2"X 131/4"N. €. .+ Jwi®iiiuu i ieiiennnnn, 2
48 "PIN - cotter 1/8"x.1" ni....l.0 e e e e e s B
10953 - PIN-CIEViSlAZ"xa/l‘P‘u'";"'i"'"'f-"""-d""- ..... 2.
{f 4 CLEV1873/8"-24.SAE o e ae e d TR PR -
156  NUT - 3/8"-24 N, F hex. ..... e e 1 b
{ 4 _ "PIN-clevis3/8"SAE. . ... osde.. B P
26 PIN -“cotter 3/32" x 3/4" ...\ | e :."\. caed. '8 " '
10898 Pm-'saiety..;‘.."...‘...'...j..;.._.;‘.._ ..... O
10821 * . PIN = clevis 1/20 0 e i e s TR e a s s e e gt ) )
195-_ 530 WASHER - 1/2"BAEplain ZP <. - vt v avnnan R 20 - :
C 10915 . LINK - front mower 1ift. . « <o v v vt et res e e - 2 :
C -10916 - ~ LINK - rear mower Hft + « vco o o 00 v vy AR EN R 2,
C 11344  LINK - bottom Lift /+ + « v av v usnnnne it S b Il cp g
. C 11347 - LINK - top lift~ .. .. ...« T P 4 G
" 115- 407 . BOLT - 1/2"x1-1/2"N.C: -eotvven v v e sera s e e 2 i
10800 BOLT - belt tension'arm -« - - /oo cmaas oo nan e i, -1 -
10952 YOKE - adjustablerodend :........... P LRI I l o
10802 . YOKE - belt tengionarm ... .... St Nt = L ST e
- 10813 ° SPRING - belt tension v o+ w . Jev s in L SR P .- ~-,1\j‘—.+\4%|
10818 PIN~Dpivot oo v v e v e e PRI eeet Lo T
10897 PIN-pPIVOL -« v e vv e evcen i an e nneanan ey 1 5‘“ N
10883 PIN - safety ..."=. .... reeearaaeena P pee 2 l .
- 148 ° NUT - 1/2"%13 N, C.hex - s csnranes RO R 3 \t} Ilu H
- | ; o \ i, AN
“J{ - i “‘L‘%I'\ L \\ “|
) | R S .uf'
: ) | | T
] . | I\I i i | i l "}.
- i :. Lo
’ | | - . ! "‘J . I"[ ;.‘:""t!
a } | f " <o h
I | | SN A o
‘ R ~ L
W | R : | !]\ i
| { ™, AN
" ST
l\1 " 'J‘ H
| ) bl
‘ I 1 L
l “ ‘\ )i'-}l\ \‘\,! \‘E
. - . Y | | A Qﬁ?\i‘ iJ
iy, S " e . — _ _ 1 ' -0
, . ' , | o ‘l ) :l - o ’], "*.{. ;1
Printed in U, 8. A, - \ \ - C .0 June, 1968° | | | ]
- a . f - . N . . - . . o _ ) . TR “: o __ ' y i ‘L!'
. . , In w =< h) | - - i e o N i '
) e HF - . - t . C e ) e
‘Eirﬁf g \ - - . N .“ oy . ; : L o If |
2 L \' 1]'”{ | \ L !




- . -~ ~ - . ) . . - -
ROTARY MOWER : 57
a 2 . ' T T
® 7. - . aa" ROTARY MOWER _
A - ! |
.- o 2510 COMPACT TRACTOR “ ,
1 ’ hd - o el e . - o
REF, PART NO. DESCRIPTION o " REQ'D
- " 11667 BELT-"drive--'-------:-- ......... v N ses e 1
2, «C 10463 . PULLEY -idler  «* ="« v st oucnnonnnseannn. sl
- 3:, C 10551 BUSHING -~ idler=+ > =+ s+« e "J'"""”""'zf‘! -
. 4. ’_1,5_ 896 7 BOLT - 1/2"X BTN, Coor =5 et em s uuna L RTINS | ;' ‘
5 9%2- . 8. _WASHER - 1/2" SAE std. lock */** -~ -~ R I
B 87 .25- 108 NUT-1/2”-13N.C.hex-'-"'”'---'3'----'-'-""-5
7. —_C 10850 FRAME-suppgjrt' e e R .. .a..‘.. P, ,‘1"
B C 10760 BELLCRANK - rear lift ==+ + s ML 1
9 _C 10789 "LEVER = Tear lifts =+ wod st oo mnnnionennnvn o, IR
10 138- 2008 . ROLLPIN - 1:/4--'}[ 1_1/8n T e e ome T'. b s aaoas "o e e o e o1
11 ©~ C 10757 . PULLROD - rear mower Iift = =+« -+« + . S rehese ]
‘12 195- 522 WASHER - 3/8"SAEplain ZP ++-:svevnennnn.. . 1 .
.C 10751 LEVER = Lift = = = v ¢ v = o v v i i i i i s s i s i s e n e ae
V115~ 406 BOLT - 1/2" x 1-1/4" N, .+ =+ ¢ v = - o R L T
132-. 48 . PIN -'eotter 1/8':1‘: ) AL R s v aaas R L
6 C 10953 PIN---c;levis-l/Z" x3/41 - . P e S e T e ST e s e s 2T
@. 17 213- 4 CLEVIS - 3/8"-24 8AE '+ v ecnruuenan., DRI 1
Y 18, 25- 156 NUT - 3/8"~24 N, F. hex - =~ n-" -« .. e ceeeea S |
19 141- 4 PIN - clevis 3/8" SAE “+ -+« -0 .. e e 1
- .20 132-.__26 . PIN - cotter 3/32" x 3/4" <o v v v.. ., N cane 3 . _
.21 C 10898 Pm};’éafety‘ ........... R I I P crr e 7 .,
22 C 10821 PIN - clevis 1/2" - v« o v v v vt e a .L~.°.',...,......._... 8
23 "'195-.{630 , -WASHER -~ 1/2" SAE plairfl gP- - - - -+ R ORI PP ee. .20
..24 C 10848 °  LINK - front mower dift=« -+ v s e ten bt e 2 LT
.25 C 10849 | LINK - rear.mower Jiff < -+« - T R s 2 /
26 C 11344 . LINK - bottom lift .i. "\ ...... T4
27 =~ ¢ 11346 LINK -"topilift'; ........ P .;..‘i‘. R R 4 .
28 - 115- 407 ' BOLTLA4/2"x1-1/2"N, C.vvcnrtvoos s ideeaenrnnanna. 2\
_._29 _ ¢ -10800 BOLT - belt tension arm « « =+« =+ + + AR I I 1 i
.80 C/..10952 - _ YOKE ‘‘adjustable rodend - -=eess'... O |
3T7C;™ 10802~ --._ YOKE - belt tension arm « =« = ¢+ 4h e v o s I LRI | -
32 ¢ 10813 SPRING ="belt tension_ >+ - + « wole oo v i v v R S|
33. C 10818 PIN - pivot # === v s v e ol . 1
34 C ™ 10897 PIN - pivot.+ = - -+« - - RRREE : C
35 C 10883 PINTSafe’;y L N I S e e r e e e .2
36 25- 148 NUT - 1/2"213 N, C.hex«revereerinn. R
- -—— = - . - - - o ' \ ' ~
v ’ [\:' - i} J
,J 4 H ‘1"‘
/ . { } E.\ Ji T .
ot e - B . \ ! P .
] L . l ’ 1t :
F - L T L ]
; N : ! -
‘ - ﬂ"r’ ! k:._ . Ejt, o= ‘l hd )
? f“ f? - &_'7 h ) e ‘f —‘J\ - - -, T f
“f‘,:r-— ‘Ii L ! ¥ i~ . ! ‘]f / "
¥ LT A a o
b | s T A A R Py
{ om0 ' H o 4 N ;
t . . . [ A _,,‘r‘:;.,‘p.- Loate — = . ,7"" - - ‘ | F -
‘,iﬂ'":ifx_ . B ~f’ "'- L "i #:" "JJ‘ o ) ‘ 4 — 7 7"'\4! n .I’-
- {Printed inU.8. A, ./ .., - Ff” / Lo e T J -4 " June, 1967 . --- -~V
AT N A 2 A R ST s T . AT -




7
8 C
g C
1 C
C
128-

’6
12

- S

K qiié>

15~
92-
25-
141-
C
' 19 C
20---C 7
21 C.

- .22 11-

, 23 92.

I 24  25-
25 ' ¢C

| 26 [111-
! 271 C

REF. PART NO,

; 1~ C 10850
2 C 10820,

3 c 10898

4 C 1087

5. C 10821

T B 4132~ 48

o c 10967

10966
10965
10921
10896

103
10873

856

108

10870
11049 -
10968
. 10871
518,
5
105
10888
342
10881

8- C

10878

DOZER BLADE

44" ANb 50"’ DOZER

i

BLADE

//: . .
P DESCRIPTION REQ'D
. FRAME -~ dozer » ¢ ¢+ s s 0 s b s s it e e e, trr s e e e e}l
PIN-clevis - 5/8" v v ossniisansnstanenns rraa i e 0D
P]:N..sa_fety........... R R L I v e Y|
LINK ~dozer 1ift « « « + e s c 0o o s 0 v 0 ¢ IR L ]
. PIN~clevis = 1/2" ¢ e errernunen ce et Oy
PIN - cotter - 1/8"x 1" . .. et b e e Pe v el _
BOLT - 3/8"x 3" hexhead - «v-voivoisean.n.. S |
SPRING - extension «+s st s santtsnransssratansnonnseal ,
,PLUG__Springadjustment ..... A R I I ISP IS |
SPRmG..‘cgmpression........... s s st a s nm s eesa]
WASHER - cup - -«s-osra.a L IR I IR RIS |
NUT - 3/B"~ 16 N, C. c'v s vevonusennannens e |
WELDMENT -~ blade pivot ¢« ¢ o oo e v v v v uennnne B | -
BOLT - 1/2" x 3-1/2"N, C. ++ v v I R TS S
*  WASHER - 1/2"SAE std, lock « - -« s« .- LIS |
S NUT-- 1/2"-13 N, C.vv v oot e een v neinnnann RS
PIN - clevis - 1/2"- « v - s 0o e v v v s R IRy
BLADE = 44" dOZ@Tx - « s =+ st et v anesnonsnapoesneonnayls ——bmimse
T BOLT-3/8"X10"N.C.ZP -+ cuv... e e ae e i1
SHOE - dozZer - - --+ s ancn-n S e ee e P
. BLADE -44" Seraper ¢« « = =+« e s e O RIS |
BOLT - 5/16"x 1" round head - -+ .« . R TP 9
WASHER - 5/16" SAE std. 10ck « + o s - v st o via v crr a8
NUT - 5/16"-18 hex +++ e o0 o e Cee e Y
PIN -locking .+ - e/ s e s v e it n i vt nnusnas i et e e e 1
~ BOLT - 3/8"x 1" 4 round Liead, square neck S PP B
. BLADE-50”dozet .. . —rrrsrss TR T YRR AT i eeiieen 1
BLADE: S0 scraper . ...l PR et eaeennnas o
{ ' / .\
J .:: ,' - 1 -
.j o a '
|
! » ' e
rfp = -
; . ) I
|l
o
B - ‘ :
| :
l 1
L ' /‘/‘.' Coib o , B
[ S I
\ ) . —
| .. ' g -
| i / ]
b JI;- jﬁ' | ,, b ‘J i["{r”" I l‘ _ ."; '
Ik i !f ’, : ',-‘i- E’f | v , . - =T i B ‘
. e . , June, 1966 [
TR i A A e vk
‘ Vol " ' co -
> - 'l \ o .




Tos
? . DUMPCART__ __ ' 61 __ ‘
' DUMP CAR;T -
2110, 2310, 2519 AND 2712 COMPACT TRACTORS- ;
REF, PART NO. DESCRIPTION REQ'D [
1 .1186- 218 SCREW - 5/8!" No. 5 = round head R I -6
2 C 11436 ANGLE - stiffener _«--::ocexven i, vy —
3 C 11437 oY s B S T
4 C 10660 ailer assembly + .-+« LR I I SRR . 1
5 132- 93 . T - 3/’16n x1 1/4” ...... T L 2
6 A T0063 " WHEEL - as bly =« -o:v o Tttt e et 9 !
7 A 70479 RIM. - wheel-4x8 ........... & ......... 1
8 A 70398 BUSHING - wheel ~ flanged - 3/4" « +«ecrue... R
9 215- 1 GREASE FITTING - zerk -« - - » AL I B AT A PR s 1
10 ¢ 10684 BRACKET - axle - « + « - - e ;E?;':j,? e e et e e 2
11 12- 512 BOLT -'5/16" x 3/4" round head, squareneek * - - v e i e et B
12 92- 5 WASHER - 5/16" SAE std. lock + -« - Crereiscaae..p
13 25- 105 NUT - 5/16" N. C. hex - - - - - R LRI I IR 6 ‘
C 10666 TONGUE - rear| assembly with axle =<« >rt-errneenan... 1o
12-- 612 BOLT - 3/8" x 3/4" ~ round head, square neck « -« « « « « - » - v 2 L 1
8" 92- 8 WASHER - 3/8"SAEstd1ock‘----»-------------_--;---2 N
T '25-: 106 -NUT.- 3/8"N. C. hex --------------------- RICII +--3 .
18 .C 10665 TONGUE - front agsembly +* « =+« .. e s
19 ¢C 10861 LEVER -'release « -+ «r+.-. S AL I ST R OIS B
20 C 10882 : KNOB - release lever -+ ««t+ocncuafeonn.. e SN S
21 15- 656 - BOLT - 3/8" x 3-1/2" hex head - - - - - B R ool
122 25- 146 NUT - 3/8" N. C, hex Jam « - -+ 0o e v v clbevvvenanaenn .., 1
23 C 10863 SPRING - ‘TElEASE [EVET + + « + « -]+ + - s e ey e 1 —
24 95- . 5 _WASHER - 5/16" SAE std-plain-+ ~— = e 1 '
© T 257725- | 105 . NUT-5/16"N. C.hex « «+».. R I 1 J
26 - 25- ' 145 © - NUT - 5/16" N. C. hex jami « 4. e R I T R 1




A . | L
62 - NUMERICAL INDEX Sy . _ NUMERICAL INDEX . 63
' ’ ‘ - ¢
PART PAGE REF. . ) ‘ ; L
No. w. | no  No. o, mo. N0 T N mo. PART . PAGE  REF.  PART PAGE  REF.  PART PRGE _ REF.
o ' : NO. NO. NO. NO. NO. NG, NO. NO. NO.
: 35012 25 3 A 72010 17777 23 B 51978 5 22 N S s : ' ‘
s A 7982 37, 5 A 72011 17 13 | B 51979 5 23 ¢ 10305 43 2 c 10485 .47 8 ¢ 10665 61 [5: I
A So89 = e - 7012 17 Iy £1080 5. o1, c 10307 29 21 C . 10486 25 c 10666 61 14
A 11275 s 1 A 72013 17 0 | B 53256 5 - ¢ 1 10309 33 20 ¢ 10487 21 3 c 10677 35 16
A 11276 ‘o 0 | A 22012 bt 7.1 8 £3256 e 16 c 10310 29 1 > 10487 27 76 c 10678 ' © 5| 8
A 27287 25 2% | A 72020 70 % | ¢ 10208 “19 28 v ¢ 10314 13 2 ¢ 10498 st 9 [ ¢C 10716 31 .8
LA 15956 39 o N 72022 ‘47 1 c 10215 19 o c 10315 - 45 1 C 10501 18 115 c 10721 g | 3
A 70085 19 3 A 72024 A1 19 ¢ 10216 "9 % C 10316 15 18 G 10501 19 'll,'33 C 10741 29 25
[ A 20055 19 99 A 72024 PEE— C- 10217 ‘9 0 ¢ 10317- 15 10 C 10502 21 6.1 ¢C 10750 . 29 13
A 70088 17 5 a 72026 Lt 16 . L0235 9 ¢ 14 c 10338 7 3 c 10504 21 79 C 10751 &5 13
. A 70081 15 3 A 22098 Y4 40 p 10240 b = c 10342@ a7 4 C 10505 21 20 C 10751 . 57 13
| F A 70061 15 12 A 72027 41 15 c 10241 19 2 C 10 47 1 ¢ 10508 21 21 c 10755 33 - .
e A 70063 61 6 A 72027 41 39 C 10243 23 . 38 ¢ 47 5 ¢ 10507 - 21 22 ) C 10787 S3-——11T ]

y A 70084 7 13 A - 72028 ° a1 3 c 10246 , 19 ' 31 c 3 , 38 | € 10518 ——29—14 € 10757 55 1 !
A 70100" 5 3| A 72030 — 4 — 5 {—cr iose . 19 w 47 |6 c 10525 21 24 C . 10760 © 83 . B —— . .
e A——F0103 ——5 7 A 72030 ar 1733 | ¢’ 10282 23 36 7.0 ¢ 8 ¢ 10528 33 2 G T~o760 | 59 8 .

. A 70111 35 < 72031 a1 10 | c 10263 , 23 .33 45 2 ¢ 10528 35 S | ¢ 10760y 57, . 8 v

A 70111 . 39 | 18 A 72031 . 41y, 34 | ¢ 10254 & 23 30 - . 10361 45 13 € 0884 13 2L € 10765 " 49 . 2
A 70112 39" gy A 72034 | 41 13 1 c. 1025 7 23 29 S \ 45 5 8 C o534l 118 6 . © .. 10765 | 51 21 o
A 70117 35 ‘- 19 A '72032 .41 10 c 1025&‘“:"-—' 35 . 28 - C. 10371 . ;45 ‘ﬁ g C :? 10637 . 15 16° Iy C : 10769‘ 1 40 8 S
A 70127 23 21 A 72036 . 41 21 C 102585 390 "t 1e483 5 5T ) 14 ¢ 10538, - '33 nmof-c 10770 $ 33 23
A 70127 B, e A 72036 , ' 41 - 45 e $5h088 - . 23 | \ T € 10395 .0 43 ' g | C, 10540 43 5 c 10773 . 29 4
A 70128 3B, |2 A 72081 1 | 4y, 18 | ¢ 123 = 10396 . 43 7 ¢ 10548 =y 9 5 e 10774 29 2
A 70131 %, .37 | A 72052 | 37 19 ¢ * o2 . 35 @ - l—C— 10397 9 2 c 10551 31 .5 c . 10775 29 3
A S137 250 2 _|lA 72085 ~ 37 4 10l S 023 — 13 S GO 10408 45. 10 c 10551 53 3 C 10776 29 7
_ _ A 70141 23 5 *Iw,. A 720’55 - 37 ‘,’ 17 - c 10263 q . o C, 10409 31 1 C 10851 . : 5% .3 c ‘19788 ) 49 9
A - 70142 1 73 e A gy 72057 27 s : 0%ee @ 2 . C 10413 45 - - 3 c 10551 57 3 c  -io78d ¢ 53 9
“ w A 70143 23 S A L 72058 37 7 C 10267 17 T c 10415 .35 1 *C 10852 1 13 -8 C-——_10789 , 56 9 -
A 70144 13 5 ‘} A 72088 |37 4 c 10268 Vo S C . 10418 35 14 c 10552 15 7 -C 10789 57 9 )
A 70183 13, 37 A 72060 ‘a7 .2 | c 102 @35 .8 C 10419 © 35 15 C . 10559 35 34 C 10792 29 18 . . [
A 70184 13, i A 72081 ‘37 18 | ¢ 102 35 L1 gy c 10420 43 1 ¢' 10560 7 5 [.¢c - 1794 . 29 . 9 N
| - o —— g ' § y
A 70184 | 15 1 A 70e1 3 25 | G _aometqr g5 £ )7 © a0z .. 8 ¢ 10561 7o, 8 C 10800 8,29, . .
A 70202 9 -8 A 72062 7 0 187 ¢ 10271 /2B 1 o C & 10427 7 .0mn C 10662 33 L9 o] 10800 .55 - ! 29.
A 70221 .9 17 A 72062 37 27 | & 10271 41 . . C ., 10433 43 3 C 10865 | 33 ' 10 [} 10800 57 . 29 - _
A 70398 13 9-i --a ! 72083 37 13 l.c . 10283 D45 v 29, C.7 10434 43 5 c 10569 A7 Ch. 10802 53 ° .31 )
2 A, 70308 5 .5 ) A 7288w 4 2 o 10285 O w-C ', 10439 - 4Bi | 1§ C (10570 17 R 10802 55 av \
A 70398 61 ° 8 | A 72065 .37 3 |ig¢ 10287 23 8 _ €1 10846 13 6 & 10671 28 - 110 c 10802 ¢ 57 31 |
A ;- 70404 49 - 10 | A _.72066.. -—37 - 14 c 10288 123 9A =c 10449 . 47 15 c 1p571 33 12 C, 10803 .53 2% -
VAL 70404 51 . 10 A 72067 37 15 | ¢ 10289 . 93 8A " C 10461 9 6 ¢ . 10675 35 20 C 10804 53 ° 24
Al 70418 29 g | A 72068 37 20, ¢ 10201 023 14 c 10463 31 2 €. 10576 35 21 > 10806 a8 1, |
A 70463 15 R A 72069 - . a7 .A:_J 67-[- ¢ ‘ 10292 ' 23* - 40 -C'7 10483 ¢ _kTK53w 2 c 10585 a9 32 C . 10806 51 E : |
A 70463 19 ;96 A 72070 37 1, 21 C 10293 L3 16 . C 10463 55 b 2 C 10886, “.“ - 28 - C 10807 . L 49 :13 . C :‘
A 70479 13 7 ) A 72070 37 ‘h 24 C 10294 1 L 23 a4 Py c 10483 57 2 c 10587 . 9 26 c 10807 | 51 ;13 : :
A 70479 15 17 A 720 '3 ! 8 | ¢ 10295 '\ 23 5 1 , © 10485 © ' " 23 34 c - Toses - 9 25 ¢ .C 10808 . 40 i 15 PR
A 70479 - 61 7000 A 72072 .37 & 23 c 10296 b3 g 4 s C 10467 133 25 - c’ 10590 19 27 |-,¢ © 10808 ° BY . 1B L
A 72000 39 3 a 22 Tar oa e ] q02e8 i23 39 T, G 10469 e A ¢ nnesw 9 8 ¢ 10810 ;49w 124 Ay 0 T
A 72001 . 39. ol A T 72113- 4 a2 | ¢ 10208 . 23 1% 0 4o o470 8 9| €i 710896 0 45 11 [ C . 10810 51 & 2
A 72002 38 . 12 |. A  e13827 . 39 . 14 |ic 10208 . o3, e A A 1”7 9, 21|, ¢ 10857 - 51 B c. g1 531 32, 1'M
o A 172003 - 39 B .88 ! 33 ) 31 | ¢! 10300 123 g 0 [0 C w0473 9. .20 |/ ¢’ ~.10e60 | 61 4 ¢ - 10813 55 . 32 7
Ao s 8 8 wmos-, o238 M5 | ol qesor oy g i e howay o ef C . ageel 16 19y C L o818 57 . 320 .‘
A 72005 39 7 B 51975 5 "o 1 ¢ ! 710302, 53t ge c. 10479 5 1| ¢ 10662 61 - 20{n| C  v10814° ' 49 0 . B2. o
A ! 72007 3 . 13 B': .sto77, ' 5 _ .24!|.c. 10303,. ‘=3 ., 22 c 10482+ ., 47 . . 7. C- 10663 - .61 - 237 | ¢ 10814 51~ 220
- . | T e R VR > 10483 | 46, .16 | iC 10664 61 0] ¢

10817 49 23 .

’ - ' o PR ' . - ,
) = Lo " X L . ! - Il




NUMERICAL INDEX

PAGE
NQ.

PAGE
NO.

' I|:1994gl:|“ﬁ| 3¢
10950 . 1870

REF.
NO.
51 -5 23
534 33;
B5 33
57 k]
59 - 2
53 22
55 22
57 22
59 5
27 ° 74
49 B
51 6
51 g
e} 16
g 29
9 +.30 -
—9 -3 "
5§77 .24 .
25 . 25
59 1.
7 10
59 18
59 . 21
59 13
59 28
59 4
21 1
59 - - 27
23! 13
21 5
83 . 35
"B5 - 35
57 35
59 25
Bg 711
53 34
55 34
57 34
53, 21
55 | 21°°
s | 3
49 S
51, 11
49 4
51 4
55 , 24
55 . 28
59. .10
7 4
43 30
45 - 4
43 34
43, . 135
490 14
Bl i 14
¥ ic 7

i

o000 0O00Oo00C000000000000

7

nﬁoqpnnqo’nnnindoonnnnoonnnnnnonnnooo

7.

v

| 55

53
55
57
53
55
57
59
59
58
59
9
33
45
59
43
43
25
25
25
25
25
26
26
25
25
25
25

— 25*___._

25
25
25

26

25
25
25
- 25
25

25

25

25

25
.25
-op

5,

25
25
25

.27
27
27
27
27
27

27

.27

ot |27i
L

o

pno?)ooonooonnnnnoo@inrinoonn

|
I
|
b

.-

L’TO(‘)OOOOC‘)OO'OC‘JOOO,DDOOGOOGCJOO

-

OO0 0

11204
11206
11207

11208

11209
11210
11211

11212

11213
11214
11215
11216
11218
11219
11220
11222
11223
11224
11230
1231

11247
11284
11328
11344
11344
11344
11345
11346

11347 °

" 11358
11436
11437
1115172

11512
11523
11529
115
1153

*11534
11545
11582
11582
11586

~11588
11641

11642,

11643
11644
'11645
11845
11648

1649
"11650

11651

11654
11855.
11656
11658

.27
27

" 57

s

- 45

27

§ 27
\ 27

27
27
27

27
27
27
27,
27
25
25
25
27
27
33
33
9
29
43
53
85

53
57
55

5
61
61

45
5

45 |

45
33
33

9

.39

39
39

41"

,33 _

. :gl .']2.9_:.‘

o NUMERICAL.INDEX - - - - .- . .1

PAGE REF. PAGE REF.  PART PAGE REF.

NO. No. NO. NO. NO. NO. NO.
11658 43 32 35 24 92. 8 85 5"
11661 43 36 59 24 92 - 8 57 g
11663 43 31 61’ 13 . 92. 8 59 15

61 25 95- 4 33 13

29 29 95. 5 23 a1

49 28 95. 5 33 16

51 28 95. .5 61 - 24

61 17 95- 6 70017

47 19 95- 6 29 27

53 6 95- 6 29 32

55 6 95- ] 31 4

57° B 111- 229 - 49 30

59 16 111- 229 Bl 30

61 26 111- 342 59 26

61 22 113- 3 45

53 36 13- 101 - 9 14

55 36 113 118 7 7

57 36 113 203 7.7 15

53 18 113- 205 19 17

55 18 13- 205 19 35

57 18 113- 205 23 24

5 113 207 3B 32

49 i 113 250 31 ! 2

- 516 59 22 51 3 " 115 103 . 43 | 13
614 489 26 17 © 4 115- ° 104, 43 14

514 51 26 17 .16 115 201 7 1

512 61 H 35 39 115. 203 49 19

516 33 "5 29 23 115 203 7y 51 | 19

612 - . ‘61 15 39 19 115 206 i 49,7 18
440 .25 17 21 26 115- 206 ¥ 517 18

51Q 23 43 27 49 " 115 406 53+ 14

512 23 27 27 81 115. 406 52 - 28

612 29 30 4 % 18 | 118 4086 55 14

612 31 11 ' 4 38 | a1 115 406 7 14
618 3 3 5 21 8 115- 407 -65 28
640 29 26 5 23 26 115 407 57 28
644 - 17 9 5 27 53, 1260 12 35 29
652 39 2- 5 33 -7 126- 127 39 9

820 | 23 23 5 45! 25 126 18 29 22

~, 820 (31 3 5 59 23 126- 16 31 7

512 L 21 7 5 61 112 126- .22 21 18

514 45 23 6 7 16 126- "2 29 16

528 33 6 .6 29 . 28 126- 24 41 N

'612 47 12- 6 . 29 31 1265 24 41 , 35
© 656 161 21 6 31 - 5 "120- | 101! 29 '8
816 47 16 6 31 12 129-/ 101 29 20
824 47 18 6 47 13 1295 1101 43 10

856 59— - 14 - . 8 49 17 12811, - 102 43 .1 N
896 53 . 4 6 49, 20 129-° =102 49 - 32 -

896 55 4 6. 49 25 129 ' 102 51 32

896 57. | .l4 - & B1 ., 17 129- 1§/ 1103 7 r 3
624 49 24 6 . 51 ' 20 11297 103 52 . 12
624 51 24 6 51 25 129 125 19 .
D4 5, 11 ) g Y8 61 1 6 129- 125 19 20, |
104 35 40. |- g 23 - 24 "129- 409 9 . 23
104 -4 197 g 200 12 |18, 410 47 - o,

1108 - TLIERE TR AR 8 47" " 17 |, 129 419 - .9 7

1 1105 . S I B -8 53 . I'B 501, © 17 8




H - ) . .
X : . . . e Ny ‘ n ] ) o . i - N
- ’ _5' v 3 ) .
. - - ' . 4 . - “.‘ 1 -
, . s 'WMERICALINDEX . - | ' : ? C . . o i .
cot . - s - _\‘, ‘ - . - ‘ . . , -
- PAGE REF. PART \ PAGE . .REF.  PART . PAGE REF. _ : . . .
7 ——NO. - NO. NO. NO. . NO. | NO - o NO. o : . ’ : -
- Oy ’
176 | 43 15 187- 131 . -9 18 218- 505¢ - 35 24 R . o ‘[n : i oo
350 33 5 "187- 008 © 7 . 12 218 5108 . 35" 10 . - i . . . .
351 43 4 187, 14 T 31, 10 218 o 13 7 10 ) S ' . : . .
352 33 24 187 1014 a9 20 | 219 1 15 L : . : < : , . L.
354 31 4 187- 1014 51 . 2 218 ° 1 15 13, . cL . . E -
24 21 "4 . 187- Moz L. 9 . 12 219 1 61 g . ) « | . . -
24 29 5 | 192 - A9 ‘17 7,0 B9 .08 - 19 T .ot | . . T
24 33 . 14 | 192 19 29 17 3y 219 g8 . 18. 32 S < R ; ) '
26 33 22 192 .19 43 g 4 219 14 17 18, . . oo ‘ - L ) LT
26 . 53 20 192- 20 -7 L9 Ty 221 4 23 10 o . , ' - . ‘
% - .85 20 192- 20 o9 1;5 221 - 672 27 52 . L . P~ B
26 - B7 20 | 192 . 20 . 43 12 ' . :
46 29 - 11 192 . -20 49 .3
47 - .19 7 b.192 . 20 “s1 73 , .
147 - 19 24 192. .- 2 - 7 2
148 53.° 15 ° 192 4 B 10° R T
- .48 55! 15 192- 21 . 19 16 - ‘ o .
48 57y 15 {192 o 19 34 '
48 59 ' - 6 - | a9z 21, 2& 23 ) . ‘
73 13 1, Je2. 2 T35 v 33 o _ T
* 73 15 9 | a9z .23 19 2, g
.73 15 15 1927 "7‘23“(“‘-19 — 2 "
73, 19 g-.| 193 | g | s 18 | T
193 . 8\ 45 7 . _
193.. 9 . 45 7 ) . . ;
193 29 35 6
193 29 41 5 . R
193- 2 T 4 2¢ . . C \ .
193- 1 35 27 | \ I
19%2 3 37 | " ‘ @ T
L 195 17l T2 g ] I
- ) 195 a5l 15 g | - ! :
- - 2008/ B8 10 ] 195. 45! 19 9 e~ @ _
/12008, 57 - 10 195, 45 4770 .11 o . ‘
.2 21 .6 .| 195 103 7 -8~ i %
. 4 83 19 1955 108 . 29 . 8 | S
14 0| 255 £ 185. .  B622 21 2% | @ Ce
470 57 - 19 | 1es ' 522, 49 v 27, | L S |
[3 19 6 196. - 522 ' 81 27 |.. R
6 19 25 195. *!'522 ' B3 12 ‘ R B -
B © 59 17 195- 522 BB 1 12 T S ‘
8 37 "2 195- 522 57 12 B "
< . 195, ,830 , B3 23 A g
23 f 038 . 5 |1 185, || B30 55 23 AR I j
b2zt a4 | qes Y 830 57 23 I BN
23 4 28 211- 5 25 10 o .
_____ ‘ ‘ . 531 41 20 211, 9 o7 28 | .. e
| - 166 832 41 44 213, 4, 53 . 17 LT oo
1 166- . B34 41 48 ‘73, g, 55 17 - T [
- -, -166- . LBHB1I 35 _ - 26 213-° . v 4 1 57 17 j b i
j o 171- ! 2097'7_ N 35 N ; 36 214- . 10.3 'R 9“_ N ot : N T by '
N L | < ] Bt 200 5 15 f 7 Lo
’ pooo173- 207 5. 10 | 218 445 35 18 | "y A
| -, 3207 0 45 18 218. 493 ; | 35 . o 3 | - - w4
' I 215 5= 50 0 T4 b o180 494 - 35 M2 L VY t
e i To 178 - 4000 430 B | o180 - 9086, | 35 - 220 f, .o b o T
Voo it 1825090 4k 6 I g so06 YD 36 2300 L S A
) N . 186 "-1218H vl 61 g 1 . 218_( L 1:5008 ji"iih ‘4‘. '.35 oo :25 ‘i,“ t-l\‘ . ‘i‘” J) .\‘ f 1 }J!‘I‘, ‘Is“‘—” |:
I . . .




